Fusobacterial Infections
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Anaerobic, Gram-negative bacilli of the genus Fusobacterium have been implicated in the etiology,
pathophysiology, and complications of several diseases. including periodontal diseases, Lemierre’s syn-
drome, tropical skin ulcers, and intraamniotic infections (IAI). As part of the normal flora of the oral
cavity, female genital tract, and gastrointestinal tract, fusobacteria have a number of natural entry points
to cause disease. F. nucleatum plays a critical role in the development of periodontal diseases by acting
as a microbial bridge between early and late (pathogenic) colonizers of the oral tissues. F. necrophorum
is the causative agent of Lemierre’s syndrome, a rare infection that can have devastating effects on the
joints, lungs, and central nervous system. A variety of fusobacteria have been implicated in the develop-
ment of tropical skin ulcers, which continue to cause significant debility in regions of the tropics. Fuso-
bacteria have been associated with a significant proportion of preterm low birth weight infants due to [Al.
Morbidity and mortality may result from IAI, and the incidence of IAI has not decreased in recent years.
Typically, antimicrobial drugs provide effective treatment of fusobacterial infections. which can affect
people of all age groups.
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Fusobacteria, which form part of the
family Bactervidaceae, are asaccharolytic
obligately anaerobic, non-spore forming,
Gram-negative bacilli (1,2). Historically, the
production of butyric acid, rather than isobu-
tyric or isovaleric acids, has been used to dif-
ferentiate fusobacteria from other members of
the family Bacteroidaceae. More recently,
fusobacteria have been subdivided into spe-
cies and subspecies by the comparative analy-
sis of cellular fatty acid patterns and small-
subunit rRNA gene sequences (1,3 .4).

Fusobacteria, either alone or in com-
bination with other anaerobes and aerobes,
have been isolated from a wide variety of clini-
cally significant anaerobic infections. How-
ever, positive identifications cannot always be
made because these bacteria require specific
growth conditions, appear with varying cell
morphologies, and give primarily negative re-
sponses in routine biochemical tests (5). On
the other hand, the occurrence of fusobacte-
ria as part of the normal flora of the oral cav-
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ity, female genital tract, and gastrointestinal
tract (5-7) provides many opportunities for
these bacteria to initiate infections.

PERIODONTAL DISEASES

Severe destructive periodontal dis-
eases affect 5-20% of the population, at con-
siderable social and economic costs (8.9).
These diseases are characterized by local tis-
sue inflammation, tissue destruction, and bone
loss (8). Periodontal diseases, which eventu-
ally result in the loss of teeth, can also have a
variety of systemic effects (8,10). It is well
known that transient bacteremias can occur
as a result of normal oral hygiene practices,
such as the brushing of teeth (10,11). Such
transient bacteremias can cause complications
in susceptible patients. For example, patients
with damaged heart valves or prosthetic
devices are susceptible to infective endocar-
ditis or infection of the prosthesis (10.12.13),
and precautions are taken to avoid
complications due to transient bacteremias
arising from professional dental care (12).
Infection by Chlamydia pneumoniae and other
microbial factors have been implicated as risk
factors for atherogenesis (14-16), and many
epidemiologic studies have indicated that pa-
tients suffering from periodontitis are also at
an increased risk of developing coronary ar-

e




tery disease (CAD)(17-19). A cross-sectional study by Mattila
et al. (18) has suggested that dental infections, particularly
gingivitis and periodontal diseases, are as important u_\.thc
classical risk factors (age, smoking, diabetes, hypertension,
and elevated serum triglycerides) in the pathogenesis of CAD.
DeStefano er al. carried out a prospective cohort study (9760
subjects followed for a median of 14 years) in which it was
determined that men under 50 with periodontitis had a stronger
risk for CAD, but overall, they found that periodontal disease
was associated with a small increased risk (19). Diabetic
patients may have a reduced need for insulin following treat-
ment for periodontitis (10,20,21), and it has been noted that
potential respiratory pathogens may become established in
the oral flora of patients with periodontal disease (10). A
number of studies which examined the relationship between
oral health and the sense of well-being, especially in the eld-
erly. have concluded that eating difficulties lead to social with-
drawal, especially in the elderly (10,22,2:

Infectious periodontal diseases, including gingivitis
and periodontitis, are complex, multifactorial diseases, pri-
marily due to the interaction between organisms and the im-
mune system (1). Many reviews have described the
pathogenesis in detail (1,2,24-29): a simplified summary fol-
lows. The initial event in periodontal diseases is the growth
of predominantly aerobic, saccharolytic bacteria along a clean
gingival margin (30,31). These early colonizers are prima-
rily Gram-positive streptococci and Gram-positive rods which
are capable of adhering to human tissues, such as tooth enamel
and gingiva. The anaerobic, asaccharolytic bacteria (1,2) re-
sponsible for periodontal diseases do not adhere directly to
human tissue, and buildup of these species occurs by
coaggregation with other bacteria, a phenomenon particularly
associated with oral bacteria (1.30). The interactions among
the various genera and species colonizing the oral mucosa
(1,30,32-38) are cell specific; the late colonizers found in peri-
odontal diseases do not coaggregate with the early colonizers.
The ability of Fusobacterium nucleatum to coaggregate with
most early and late colonizers (1.30) suggests that it acts as a
microbial bridge between the early and late stages of infec-
tion (1,30,36,38). Because of this role. relatively large quan-
tities of £ nucleatum are often found in subgingival pockets
affected by periodontal disease (1.39-41). While E nucleatum
coaggregates with the three microorganisms that are normally
implicated in the etiology of periodontal diseases (1,30) -
Actinobacillus actinomycetemcomilans. Porphyromonas
gingivalis, and Bactervides forsythus - the relationship be-
tween F. nucleatum and P gingivalis appears particularly
strong (1,35,36),

F nucleatum, being part of the normal oral flora, can
be isolated from the healthy gingiva of most adults (6,42).
This is not to say, however, that the organism is benign; the
many virulence factors that enable it to be pathogenic in peri-
odontal diseases are likely 1o be quite important in systemic
diseases as well. The lipopolysaccharide (LPS) in the cell
wall of E nucleatum is Structurally related to the LPS of other
Gram-negative bacteria, and has a biological activity similar
to that of Escherichia coli ( 1,43-45). In addition to its toxic
properties, the LPS of £ nucleatum activates complement,

provoking an inflammatory response, r\‘ktr“l.ny in further tis-
sue destruction (1,2,46). The production of butyric acid by
fusobacteria inhibits the proliferation of gingival fibroblasts
which normally compromises the rapid healing of wounds
(1,47 ,48).

The outer membrane proteins (OMPs) of E nucleatum
have a role in bacterial nutrition (1) and may play a role in the
pathogenesis of adult periodontitis (49). OMPs in £
nuclearum display bioactivities similar to those of LPS. but
are present in greater quantities (49). In other Gram-negative
bacteria, OMPs provide a route for the uptake of antibiotics,
and the OMPs in E nucleanum may display similar activities
(1,50). Evidence for the production of extracellular proteo-
Iytic enzymes by fusobacteria is weak (51,52), although its
l;cuurrcncc cannot be discounted (53).
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Lemierre’s syndrome (synonyms: postanginal sepsis,
necrobacillosis) classically presents with a severe sore throat.
followed by fever. rigors, and painful cervical lymphaden-
opathy in a previously healthy child or young adult (6,54-
58). Jaundice may also be present (57). Both exudative and
non-exudative tonsillar and peritonsillar abscesses, and/or le-
sions in the mouth and jaw may be present (56). Lemierre
reported that the syndrome, which he referred to as “post-
anginal septicemia”, may result following otitis media, mas-
toiditis, appendicitis, urinary tract infection, or “purulent™
endometritis following parturition (56). Of these alternative
presentations, otitis media is most frequently encountered, but
overall, Lemierre’s syndrome has not been Very common in
the antibiotic era (6,57-59). Recently, there has been some
disagreement as to whether Epstein-Barr virus (EBV) may
predispose patients to this condition (6.55).

Infections of Fusobacterium necrophorum are respon-
sible for Lemierre’s syndrome. Follow ing oropharyngeal in-
fection, the jugular vein becomes palpable as bacteria begin

to colonize it (as well as other local veins) (6.54,60). The
Suppurative internal jugular vein may be mistaken for lym-
phadenopathy (6,54). Septic emboli from the Jugular vein
allow distant metastatic spread of £ necrophorum to the lungs,
as well as to the joints and central nervous system (CNS) (6,
57,58). As infection spreads to the lungs, multiple infiltrates
quickly cavitate and can result in pleural effusion, empyema,
and/or pneumothorax (54,57). Septic arthritis usually affects
one or more large joints, such as the hip or knee (6). F.
necrophorum meningitis can follow pharyngeal infection and
may also be otogenic (59). Cranial palsies and brain abscesses
leading to infarction are possible CNS sequelae (6,61).
Lemierre’s syndrome is relatively easy to diagnose
clinically and timely antibiotic therapy can prevent compli-
cations or death (54). However. rates of morbidity and mor
tality (mortality: 4-18%) remain high, partly because unfa-
miliarity with the disease leads to delays in diagnosis,
underdiagnosis, and delays in the choice of a proper antimi-
crobial agent. [_fnl'c-nunulcl_\. identification of the pathogen
by culture is often the first indication of the disease (6). bul
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growth on solid media in a laboratory takes at least 48 hours.
This emphasizes the need for a prompt clinical diagnosis
(6,55,58,62). Computed tomography (CT) or ultrasound of
the neck may be used to confirm involvement of the internal
Jugular vein (6). X-rays may be used to localize some cra-
nial and pulmonary lesions, and to follow the progress of treat-
ment. The fairly recent reviews by Eyken and Sinave ef al.
should be helpful in correctly diagnosing this syndrome
(57.58). It is ironic that Lemierre himself stated: “The ap-
pearance and repetition several days after the onset of a sore-
throat (and particularly of a tonsillar abscess) of severe
pyrexial attacks with an initial rigor, or still more certainly
the occurrence of pulmonary infarcts and arthritic manifesta-
tions, constitute a syndrome so characteristic that mistake is
almost impossible”(56).

Tropical skin ulcers (synonyms: Naga sore, tropical
septic ulcer, ulcus tropicum, tropical phagedenic ulcer, tropi-
cal sloughing phagedena) (63) are common among children
and young adults in the tropics, but are not confined to these
areas (64.65). Patients are predominantly between 5 and 15
years old, with those over 35 years of age being rarely af-
fected (63). Although tropical skin ulcers are relatively com-
mon and are the leading cause of morbidity in parts of the
tropics (65), they remain understudied. This is mainly be-
cause they usually occur in rural areas, away from large re-
search centers (66). Much of what is known about the etiology
and pathogenesis of tropical skin ulcers is due to epidemio-
logic studies by Adriaans, and an experimental study by
McAdam, who induced these ulcers in 20 volunteers by bath-
ing intact skin with ulcer pus for 6-10 days (63,67,68).

The major etiological factors of tropical skin ulcers
have been identified as trauma and secondary infection. The
trauma may be extremely minor, such as leg contact with pre-
viously infected shrubbery and plants (68). For this reason.
the lesions usually occur on exposed skin (68,69). A small
localized inflammatory reaction develops into a pustule about
I cm in diameter after 5 or 6 days (68). Once the pustule
ruptures, a foul-smelling blood-stained pus is discharged, and
the round ulcer is raised above the surrounding edematous
skin (68). The ulcer, which is usually solitary, involves the
skin and subcutancous tissues, but if the deep fascia is pen-
etrated, the ulcer can destroy tendons, muscles, joints and bone
(68,70). During its acute stage, the ulcer is extremely pain-
ful, leading to difficulties in sleeping and ambulating. An
ulcer can bleed as much as 90 mL in 15 minutes (68). The
margins of the ulcers often have what is described as pseudo-
epitheliomatous hyperplasia (67); squamous carcinoma, per-
haps due to the hyperplasia, occurs in about 2-15% of ulcers
of more than 3 years duration (63). The nutritional status of
the patient does not appear to be particularly relevant to the
development of ulcers, as was once thought (63). Moisture is
apparently necessary to induce infection and subsequent ul-
ceration, as there is an increased incidence in the wet season
(63,68). Patients often do not develop immunity to the infec-

tious agents; it has been observed that recurrence of the ul-
cers is possible if patients are re-exposed to the causative or-
ganisms (63).

Fusobacteria are the most frequently isolated bacteria
from early tropical ulcers, having been implicated in about
35% of all cases (67). F. nuclearum, F. necrophorum, and F
ulcerans are the species usually associated with this disease,
and the rapid tissue destruction involved has led to the
inference of bacterial toxin production (5,64.65).

INTRAAMNIOTIC INFECTION

Premature infants with low birth weights (<2500 g)
are a major social and economic public health problem. A
more intensive hospital-based management of low birth weight
infants, and not a decline in incidence, has resulted in the
most recent reductions of infant mortality in more developed
nations (71-73). Although the exact pathogenesis of
intraamniotic infection (IAI) (synonyms: clinical
chorioamnionitis, amnionitis, amniotic fluid infection. intra-
partum infection) is unknown, infection has been established
as a major etiological factor in premature rupture of
chorioamniotic membranes and as a cause of prematurity (74-
79). The incidence of IAI has been reported to be 1-4% by
Gibbs and Duff, although incidence rates up to 10.5% have
also been described (74,75,80).

The hallmark of IAI is maternal fever, although uter-
ine tenderness, foul-smelling amniotic fluid. maternal tachy-
cardia, and fetal tachycardia have also been noted (74-76).
Common maternal complications associated with 1Al have
been dysfunctional labor and postpartum infections (74.79.81).
Neonatal complications are usually related to premature birth:
the newborn may also be born with an infection or sepsis (78).

The bacteria most related to prematurity have been
reported to be fusobacteria and group B streptococci (82).
According to Altshuler and Hyde, fusobacterial infections have
been associated with 18% of IAl cases that result in prematu-
rity, but figures as high as 30% have been reported (77.83-
8X). Although the mechanism by which bacteria precipitate
labor is unclear, translocation of endotoxins and maternally-
produced prostaglandins in response to bacterial phospholi-
pase A, have been implicated (71,77,89).

R O11ER INFECTIONS S

Case reports have documented the involvement of fu-
sobacteria in osteomyelitis (90,91), urinary tract infections
(92), pulmonary nodules (93), infective endocarditis (94), peri-
carditis (95), septic arthritis of the sternoclavicular joint (96),
liver and splenic abscesses (97-100), fatal pneumonia (101),
and disseminated intravascular coagulation (102), among oth-
ers. In most of these infections, the most probable route of
entry for fusobacteria is the oropharynx. Fusobacterial ster-
noclavicular infections are now exceedingly rare, but in the
preantibiotic era, F necrophorum was the most important
anaerobe in these infections (96). However, splenic abscesses
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THE ROLE OF ANTIMICROBIAL
THERAPY IN FUSOBACTERIAL

INFECTIO

In general, fusobacteria display variable resistance to
vancomycin, erythromycin, amoxicillin. ampicillin, and
aminoglycosides (e.g. neomycin) ( 1,101,104-109), There are
no general guidelines for choosing an antimicrobial agent,
but antibiotic susceptibility testing is advised if the case is
noturgent. Otherwise, empiric use of broad spectrum antibi-
otics with activity against anaerobes will suffice (110). Some
commonly used antibiotics for anaerobic coverage include
metronidazole, imipenem, and penicillins (110).

In periodontal diseases, antibiotic therapy is usually
directed against P. gingivalis, B. forsvthus, and A,
actinomycetemcomitans, and typically involves a combina-
tion of a common tetracycline or penicillin antibiotic with
metronidazole or ciprofloxacin (29). Antibiotics can be ad-
ministered systemically or locally in the periodontal pocket.
F. nucleatum often displays resistance to tetracyclines, and
beta-lactamase producing strains are becoming more com-
mon (1,106,108,111). It has been estimated that 40-60% of
clinically isolated fusobacteria strains are beta-lactamase pro-
ducing, but the clinical significance of this finding is not yet
clear (110). Treatment of periodontal diseases is not usually
directed toward elimination of £ nucleatum. although cer-
tainly many antibiotic therapies may act against this organ-
ism (29).

Despite in vitro susceptibility to a number of antibio-
ics, numerous case reports have documented the ineffective-
ness of many antibiotics in treating F. necrophorum infec-
tions (Lemierre’s syndrome). As a result, the drug of choice
IS a combination of metronidazole usually with a penicillin
for aerobic coverage, although certain ly other drugs may also
be effective (1,6,24,53-55,59,60.62,90,101,102,112.113).
Surgical interventions may be necessary in some cases (54).
If treatment is delivered effectively, full recoy ery without se-
quelae is the rule unless there is cerebral involvement or os-
leomyelitis. Antibiotic treatment should be at least 6 weeks
in duration for Lemierre’s syndrome (58).

Antibiotics are effective in the early stages of tropical
skin ulcers (64,68), but they should be administered systemi-
cally, as local application often causes sensitization (63,114),
The epithelium usually begins healing around the margin of
the ulcer within 24 hours of administration (68). For more
severe ulcers, skin grafts may be necessary (68).

There is no broad agreement on the selection of anti-
biotics for IAI, but there is accordance that both antibiotic
therapy and delivery are essential to cure this condition (75).
Gibbs and Duff report that many retrospective and prospec-
tive studies have evaluated the use of a penicillin with an
aminoglycoside (75).

Fusobacteria are capable of producing infections that
result in significant morbidity and mortality. The presence of
F. nucleatum in the mouth is critical to the development of
periodontal diseases, which affect a significant proportion of
elderly patients. £ necrophorum causes Lemierre’s syndrome,
an entity which is less common in the antibiotic era, but which
can have potentially devastating consequences if unrecog-
nized. Lemierre’s syndrome usually affects young adults, and
often begins as a pharyngeal infection, Tropical skin ulcers
have been attributed to a number of different species of fuso-
bacteria; although the incidence of these ulcers seems to be
declining with better living standards, they remain a signifi-
cant cause of morbidity in parts of the tropics. Fusobacteria,
although not the most common cause of IAL have been asso-
ciated with a significant proportion of premature births. The
incidence of prematurity does not appear to have declined.
Fusobacterial infections can affect a wide ra nge of age groups
throughout the world. The presence of fusobacteria as part of
the normal flora of the oropharynx, female genital tract, and
gastrointestinal system appears to be critical to the
pathogenesis of a number of these infections.
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Formoterol fumarate dihydrate

Oxeze
& Turbuhaler

(tormoterol tumarate dihydrate)

6 pg/Metered Dose and 12 pg/ Metered Dose
Dry powdered inhalers for oral inhalation

Bronchoditator

Pharmacodynamic Properties

Formoterol produces bronchodilation by stimulation of the
B, adrenerpic receptors in bronchial smooth muscle, thereby
Causing relaxation of smooth muscle fibres

Following inhalation of formoterol, a marked improvement in
pulmanary function is observed within 1-3 minutes and lasts for
@ mean duration of 12 hours after a single dose
Pharmacokinetic Properties

Absorption

Inhaled formoterol is rapidly absorbed Peak plasma
concentration s reached about 15 minutes after inhalation

In studies the mean lung deposition of formoterol after inhalation
via TURBUHALER ranged from 21-37% of the metered dose. The

Treatment of Acule Symploms
OXEZE TURBUMALER should nol be used to freal m!:
symptoms. It is crucial to advise patients accordingly 1'1::
prescribe a short-acting, inhaled bronchodilator for !lm:
purpase. Medical attention should be sought il patients
that shori-acting reliel branchodilator trealmen! becomes less
effective or thal they need mare inhalations than usual (see
PRECAUTIONS).
OXEZE TURBUHALER and the Managemen! of Asthma .
management o asthma should normally follow a stepwise
:rh:umnnn. m: :aml response monitored clinically and by
lung function tests. Currenl asthma management guidelines
recommend the following for long-acting B.-agonists
= (Oral or inhaled corticosteroids should not be stopped
Adequate education should be provided to the patient
regarding the use of long-acting fy-agonists and the
acute treatment of asthma, with close follow-up to ensure
complance.
Long-acting B,-agonists should not be introduced in
significantly worsening or acutely detenorating asthma
Long-acting B,-agonists should never be used as rescue
medication
Increasing use of short-acting inhaled B,-agonists to control
symploms indicales deterioration of asthma control and the need
1o reassess the patient's therapy
Sudden or progressive deterioration in asthma control
i§ potentially life-threatening: the treatment plan must be
re-evaluated, and consideration be given to increasing
corticosteroid therapy. In patients at nisk, daily peak flow
monitoring with precise instructions for acceptable variation
limits should be considered
Cardi lar and Hypokalemic Effects

fotal systemic availability for the higher lung deposition was
approxmately 46% of the metered dose

Distribution and Metabolism

Plasma protein binding is approximately 50%

Formoterol is metabolized via direct glucuronidation and
O-demethylation. The enzyme responsible for 0-demethytation
has not been identified. Total plasma clearance and volume of
distribution has not been determined

limingt

The major part of the dose of formoterol is eliminated via
metaboism. After inhalation 6-10% of the metered dose of
formoterol is excreted unmetabolized in the urine. About 20% of an
miravenous dose is excreted unchanged in the urine. The terminal
haif-iife after inhatation ts estimated to be 8 hours

OXEZE TURBUHALER (formoterol fumarate dihydrate) is
indicated for long-term, twice daily (moming and evening)
administration in the maintenance treatment ol asthma in
patients 12 years of age and older with reversible obstructive
airways disease. including patients with symptoms of
nocturnal asthma, who are using optimal corticostergig
treatment and experiencing regular or frequemt breakthrough
Symptoms requinng regular use of 2 short-acting bronchoditator
OXEZE TURBUHALER should not be wsed in patents whose
asthma can be managed by occasional use of short-acting
inhaled B,-agonists

Corticosteroids should not be Slopped because formoterol is
prescnbed

Formoterol is a long-acting B,-agonist and should not be used as
& rescue medication. To relieve acute asthmatic symptoms
d short-acting inhaled bronchodilator (eg.. terbutaline or
salbutamol) should be used

OXEZE TURBUHALER (formoterol fumarate dihydrate) is
contraindicated when there is known hypérsensitivity 1o
formoterol or inhaled laclose. Like other sympathomimetic
amines, OXEZE TURBUHALER should not be used in patients
with tachyarrhythmias

WARNINGS

Acutely Deteriorating Asthma

OXEZE TURBUHALER (formolerol fumarate dihydrate)
should nol be initiated or increased in patients with
dpmn-nymhg or aculely deteriorating asthma (see
PRECAUTIONS).

l.lacl'lnﬂ-llﬂammnlcenu

Patienls should be receiving optimal anti-inflammatory
therapy with corticosteroids before starting QXEZE
MIUMLER,MMIHMauMMMInhMmmI
corlicosteroids; its use |s complementary 10 them.
Corticostersids should nol be stopped when DXEZE
mmmuimmu.nummhmmump
of reduce corticosleroid therapy without medical advice [see
PRECAUTIONS).

Potentially serious ECG changes (such as increased QT interval)
and hypokalemia may result from B,-agonist therapy. Afthough
clinically not significant, a small increase in QTc interval and/or
decrease in serum potassium has been reported at therapeutic
doses of formoterol. Particular caution is advised in severe
asthma as these effects may be potentiated by hypoxia and
concomitant treatment with xanthine derivatives, steroids and
dwretics. Hypokalemia will increase the suscaptibility of digitalis
patients to cardiac arthythmias (see PRECAUTIONS). N is
recommended that serum potassium levels be monitored in such
situations. Therefore, OXEZE TURBUHALER, like all
sympathomimetic amines, should be used with caution in
patients with cardiovascular disorders amhythmias and
hypertension

Other Diseases

Sympathomimetic bronchodilators should be administered
cautiously to patients who are unusually responsive to
sympathomimetic amines, e .. in pabents with hyperthyroidism
not yel under adequate control. Since B,-agonists may increase
the blood glucose level, additional blood glucose controls are
recommended when asthmatic patients with concomitant diabetes
are started on OXEZE TURBUHALER

Paradorical Bronchospasm

As with other inhaled asthma medication, the potential for
paradowcal bronchospasm should be kept in mind. i it occurs,
Ireatment with OXEZE TURBUHALER should be discontinued
immediately and aftemative therapy instituted

Postmarketing Experience

The postmarketing experience with OXEZE TURBUHALER is
limited. Postmarkeling experience with other long-acting
B,-agonists (formoterol and salmeterol) have reported serious
exacerbations of asthma including some that have been fatal. In
most cases, these have occurred in pabents with severe asthma
and/or in some patients whose asthma has been acutely
deteriorating (se2 WARNINGS), but Ihey have occurred in a few
patients with less severe asthma as well. It was not possible from
these reports to determine whether long-acting B.-agonists
contributed fo these events or simply failed to relieve the
deTermralmg asthma

PRECAUTIONS

Do Mol Introduce OXEZE TURBUHALER As A Treatment For
Aculely Deteriorating Asthma

OXEZE TURBUHALER {formoterol fumarate dinydrate) is
intended for the maintenance (reatment of asthma (see
INDICATIONS AND CLINICAL USE ) and should not be introduced
Or Increased in acutely deleriorating asthma, which Is a
patentially Iife threatening condition. In patients with worsening
asthma, there are no datg demonstrating that long-acting
B,-agonists provide Oreater efficacy than or additiona) efficacy to
short-acting, inhaled B,-agonists, With other long-acting
B.-agonists, serious acute respiralory events including fatalities
have been reporteq, some of which have occurred in patients w.-lﬁ
severe asthma and/or patients in whom asthma has been acutely
deteriorating Although it is not possible from these repons to
oetermine the caysal relationship between long-acting
B,-agonists ang these adverse events, the Introduction or
Increased usa of a long-acting B;-agonist in patients with agyte
deteriorating asthma is Inappropriate R

Do Nol Use DXEZE TURBUHALER as a Substitute 1o Oral or
Inhaled Corticosteroids

Patients who requine therapy with OXEZE TURBUHALER shoy)y
also receive optimal anti-inflammatary therapy  with
corticosteroids. Patients must be advised to cont) Nue taking theiy
anti-inflammatory therapy after the introduction ol OXEZE
TURBUHALER even when symploms decrease. Any change in
corticosteroid dosage should be made ONLY after clinical
evaluation.

Da Not Use DXEZE TURBUHALER to Treal Acute Symploms
OXEZE TURBUHALER should only be used in Patients requiring
long-term regular bronchodilator therapy and NOT as ap
alternative to short-acting beta-agonists used “on demand” or in
the event of an acute attack

OXEZE TURBUHALER should NOT be used 1o relieve acute
asthma symptoms. When prescribing DXEZE TURBUHALER, the
physician must also provide the patient with a short-acting,
inhaled A,-agonist (e.g., terbutaline or salbutamol) for treatment
of symptoms that occur acutely, despite reguiar twice-daily use
of OXEZE TURBUHALER

Although formoteral has a rapid onset of action (1103 minutes),
current asthma management guidelines recommend that long-
acting inhaled bronchoditators should be used only as twice-daily
maintenance bronchodilator therapy.

Watch for Increased Need for Short-Acting, Inhaled B,-Agonists
Bronchadilators of the short-acti ng adrenergic stimulant type may
be used for relief of breakihrough symploms while using
formoterol. Asthma may deteriorate acutely over a period of hours
or slowly over several days or longer. Should symptoms persist, or
Ireatment with short-acting inhaled B,-agonist become less
effective or a patient needs more inhalations than usual, this
indicates a worsening of the undertying condition and warranis
reassessment of the treatment regimen and consideration given to
Increasing corticosteroid therapy. Increasing the daily dosage of
DXEZE TURBUHALER in this situation is not appropriate. Patients
requinng Increasing doses or inhalations of short-acting
B-agonists for relief of symptoms should be advised to consylt
a physician for re-evaluation

Do Nol Exceed Recommended Dosage

OXEZE TURBUHALER should NOT be used more frequently than
twice daily or al higher doses than recommended Fatalities have
been reported in association with excessive use of inhaled
sympathomimetic drugs (see below)

Cardiovascular and Other Medical Condilions

Usually no effect on the cardiovascular or central nervous system
Is seen after the administration of formoteral at recommended
doses, but the cardiovascular and central nervous system effects
seen with all sympathomimetic drugs (e Q.. Increased heart rate
cardiac contractility, tremor) can oceur while using formoterol
Special care and supervision, with particular emphasis on dosage
limits, s required in patients receiving OXEZE TURBUHALER
when the following conditions may exist: ischemic heart diseass
cardiac arrthythmias, especially third degree atrioventricular
block, severe cardiac decompensation, severe hypertension,
hypertrophic obstructive cardiomyopathy, thyrotoxicosis or
severe heart failure

Use with caution in patients with idiopathic hypertrophic
subvalvular aortic stenasis, in whom an Increase in the pressure
gradient between the left ventricle and the aorta may occur,
Causing increased strain on the left ventricle

Caution should be observed when Ireating patients with known or
suspected prolongation of the QTc-interval. Formoterol itself may
Induce prolongation of the QTc-interval

Immediate Hypersens itivity Reactions

Immediate hypersensitivity reactions may accur after
administration of OXEZE TURBUHALER. OXEZE TURBUHALER
contains lactose (600 yg per metered dose) and s
contraindicated in patienls with hypersensitivity to inhaled
laclose or formoterol. The amount of lactose in OXEZE
TURBUHALER does not normally cause problems in lactose
intolerant people (see CONTRAINDICATIONS)

Metabolic Effects

Due to the reversible hyperglycemic etfect of B,-agonists
additional blood glucose manitoring is recommended initially ir
diabetic patients

Use in Women

Elggngn: ﬂgmgn
The safety of OXEZE TURBUHALER during pregnancy has not yel
been established (see Use in Labour and Delivery)

Lactating Women

Formoterol was found to be excreted in the milk of lactating
after oral administration. Singe there is no expenence in the use of
OXEZE TURBUHALER in nursing mothers, its use in such
tircumstances should only be considered if the expected benefit 1o
the mother is greater than the risk to the infant
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Use In Labour and Delivery

There are no well-controlled human studies (hat have
Investigated the effects of formaterol on preterm labour or labour
at term. Because of the potential for G-agonist Interference with
uterine contractibility, use of B,-agonists, such as OXEZE
TURBUHALER, during labour should be restricted 1o those
patients in whom the benefits cleary outweigh the risks,

Use in Gerlatrics

No adjustment of dose should be required in the elderty, or in
patients with renal or hepatic impalrment, at the recommended
normal doses. (See also WARNINGS and PRECAUTIONS for
patients with cardiovascular disorders)

Use in Pediatrics

OXEZE TURBUHALER is not currently recommended for use in
children younger than 12 years of age due to limited clinical data
in this age group.

Use In Adolescent Patients and Asthma Severity Reassessment

In adolescent patients the severity of asthma may be variable with
age and periodic reassessment should be considered 1o
determine if conlinued maintenance therapy with OXEZE
TURBUHALER is still indicated Compliance, especially neglect of
anti-inflammatory therapy and overuse of short-acting
B;-agonists, should be carelully followed in adolescents Teceiving
long-acting B;-agonists

Drug Interactions

Beta-Receplor Blocking Agents

Beta-receptor blocking agents, especially non-selective ones,
may partly or totally inhibit the effect of beta-stimulants

Should a patient treated with OXEZE TURBUHALER also require
concomitant treatment with a beta-blocker it is recommended
that a beta-blocker (e, metoprolol) with less predominant
8,-blocking effects be considered. It concomitant treatment is
necessary, patients should be monitored carefully for possible
deterioration in pulmenary function and the need 10 adjust the
dosage of either drug,

Xanthine Derivatives, Steroids and Diuretics

Concomitant Ireatment with xanthine derivatives, sleroids
or diuretics may potentiate a possible hypokalemic effect of
B,-agonists. Hypokalemia may increase the disposition towards
arrhythmias in patients who are treated with digitalis glycosides

Other Drugs

Concomitant  treatment  with qQuinidine,  disopyramide,
procainamide, phenothiazines, antihistamines (terfenadine),
monoamine oxidase inhibitors and Iricyclic antidepressants can
prolong the QTe-interval and increase the risk of ventricular
arrhythmias,

L-Dopa, L-thyroxine, oxytocin and alcohal can impair cardiac
tolerance towards: 8, -sympathomimetics

Concomitant treatment with monoamine oxidase inhibitors
including agents with similar properties such as furazolidone and
procarbazine may precipitate hypertensive reactions

There is elevated risk of arrfiythmias in patients FBCIving
concomitant anaesthesia with halogenated hydrocarbons
Information to be Provided 1o the Patient

See lllustrated INFORMATION FOR THE CONSUMER section. It is
important that patients understand how to use OXEZE
TURBUHALER and how it should be used in relation to other
asthma medicalions they are taking. Patients should be given the
following information:

i The recommended dosage, as follows

Adults: The usual dose is 6 or 12 g, twice daily, at 12 hour
Intervals. Some adulis may need 24 pg. twice daily. The
maximum daily dosage for adulls, 48 pg, should not
be exceeded.

- rs); The usual dose is 6 pg
twice daily, at 12 hour intervals. Some children may need
12 pg, twice daily. The maximum daily dosage lor adolescent
Children, 24 pg, should not be exceaded
OXEZE TURBUHALER is not meant to relieve acule asthma
symptoms and extra doses should not be used for that
purpose. Acute symptoms should be treated with a shori-
acting, inhaled B,-agonist such as terbutaline or salbutamol
(the physician should provide the patient with such
medication and instruct the patient in how it should be used).
The physician should be notified Immediately if any of the
Tollowing situations occur, which may be a sign of serigusly
worsening asthma:

* Decreased effectiveness of short-acting, inhaled 6. agonist

* Need for more inhalations than usual of shor-acting, inhaled
B;-agonist.

OXEZE TURBUHALER should not be used as a substitute for
oral or inhaled corticosteroids. Patients must be advised to
continue taking their corticosteriod therapy after the

V. In palienls receiving OXEZE TURBUHALER other inhaled
medications should be used only as directed by the physician

vi. Parents/guardians of adolescent children who have been
prescribed OXEZE TURBUHALER should be alerted 1o the
general concern regarding asthma therapy compliance,
Especially neglect of anti-infla mmatory therapy and overuse of
short-acting B,-agonists

Pharmacologically predictable side-effects of B,-agonist therapy,
such as tremar and palpitations, may eccur but tend to be transient
and reduced with regular therapy. As with other Inhalation therapy,
paradoxical bronchospasm May occur in very rare cases, The
following adverse reactions can be classified as common (je
Irequency 21% and <10%): tremor, palpitations and headache;
uncommon (frequency 20.1% and <1%): musele cramps,
tachycardia, agitation, restlessness and sleep disturbances: very
fare (frequency <0.01%) bronchospasm, exanthema, urticaria,
prurus and hypokalemia

The clinical program conducted with OXEZE TURBUHALER, has
involved more than 1,800 patients. The incidence of adverse
events, irespective of causality towards the drug, from four
controlled irials (duration 1,3, 3 and 6 months respectively) with
OXEZE TURBUHALER Is presented in the following table

Table 1,
Incidence of adverse events (irespective of causality) with

frequency higher than placeba in four controlled trials of duration
1,3, 3 and 6 months respectively;

OXEZE TURBUHALER Placsbo
TURBUHALER
Total | 6pgb.id. {12 yg bid.
No. (%) | No.(%) | Mo (%) [ Wo.(%)
Total Number of

Evaluable Patients) 359 19 169 412

| Headache B6 (18%) | 15 8%) | 51 (30%)| 84 (20%)
Tremor nes [ 4% [ 7% [ 20%
Pharynx Disorder [ 18 (5%) | 3 (2%) 15(3%) | 10(2%)
Cramps 100% | 3@%) [ 70%) | a(1%)

There is no clinical experience on the management of overdose
An overdose would likely lead to etfects that are typical of
ﬂ,-adrenerg:c agonists: tremor, headache, palpitations and
lachycardia. Hypolension, metabolic acidosis, hypokalemia and
hyperglycemia may also occur. Supportive and symplomalic
treatment may be indicated

DOSAGE AND ADMINISTRATION

OXEZE TURBUHALER (formoterol fumarate dihydrate) should
NOT be initiated or increased in patients with significantly
worsening or acutely deteriorating asthma, which may be a life-
threalening condition (see PRECAUTIONS).

OXEZE TURBUHALER should only be used in patients requiring
long-term regular bronchodilator therapy in addition to optimal
corticosteroid therapy and NOT as an altemative lo short-acting
beta-agonists used “on demand” or in the event of an acute
attack.

OXEZE TURBUHALER SHOULD NOT BE USED TO TREAT ACUTE
SYMPTOMS. It is erucial o inform patients of this and prescribe
ashori-acting, inhaled B,-agonist for this purpose.

OXEZE TURBUHALER SHOULD NOT BE USED MORE
FREQUENTLY THAN TWICE DAILY WITH A TWELVE-HOUR
INTERVAL BETWEEN DOSES OR AT HIGHER DOSES THAN
RECOMMENDED. Asthma may deleriorate aculely over a period
of hours or chronically over several days or longer. If the
patient's short-acting inhaled B,-agonist becomes less effective
or a patien! needs more inhalations than wsual, this may be a
marker of destabilization of asthma. In this sefting, the patient
requires immediate reassessment of the treatment regimen.
Increasing the daily dosage of OXEZE TURBUMALER in this
situalion s nol appropriate (see PRECAUTIONS).
Bronchodilators should not be he only or the main treatment in
patients with moderate to severe or unstable asthma Patients
with severe asthma may require regular medical assessment.
These patients will require high dose inhaled or oral
corticosteroid therapy, Sudden worsening of symploms may
require increased corticosteroids dosage which should be
administered under medical supervision.

Since there may be serious adverse effects associated with
excessive dosing, the dosage or frequency of administration
should nol be increased.

As a twice daily regular treatment, OXEZE TURBUHALER
provides 24-hour bronchodilation and can replace regular use of
a fast-acting, short duration inhaled bronchodilator (e.g..
salbutamol or terbutaline), when used concurrently with
corti id therapy.

Introduction of OXEZE TURBUHALER even when symp
decrease.

Patienls should be cautioned regarding potential adverse
cardiovascular effects, such as palpitations or chest pain,

=

Dosage should be individualized and patient response should be
monitored by the prescribing physician on an ongoing basis.

Long-Term Twice Daily Maintenance Therapy

The dose of OXEZE TURBUHALER should be individualized 1o the
patient’s needs and should be the lowest possible dose that keeps
the patient symptom free or fulfils the Iherapeutic objective.
Adults;

The usual dose is 6 or 12 ¥g, twice daily, a1 12 hour intervals
Some adults may need 24 g, twice daily. The maxdmum daily
dosage for adults, 48 g, should not be exceeded
Adolescent Children (12-16 years);

The usual dose s 6 pg, twice daily, at 12 hour intervals. Some
children may need 12 pg, twice daily. The maximum daily dosage
for adolescent children, 24 g, should not be exceeded

In adolescent patients, the severity of asthma may be variable with
Qe and periodic reassessment should be considered to identity
the lowest dosz required to maintain control and lo determine if
continued maintenance therapy with OXEZE TURBUHALER is still
indicated (see PR ECAUTIONS)

OXEZE TURBUHALER is available in two strengths, 6 or 12 yg per
inhalation. Use of the higher strength is recommended for
patients requiring 12 pg or more, twice daily. OXEZE
TURBUHALER is not currently recommended for children
younger than 12 years of age due to the limited clinical data in
this age group

It is important to instruct patients 1o avoid exhaling into the
device and fo always replace the cover after using OXEZE
TURBUHALER

NOTE: The medication from OXEZE TURBUHALER is defivered 1o
the lungs as the patient inhales and, therefore. it is important to
Instruct the patient to breathe in forcefully and deeply through the
mouthpiece. The patient may not taste or feel any medication
when using OXEZE TURBUHALER due to the small amount of
drug dispensed

Drug Substance
Proper Name: formoterol fumarate ditvydrate

Chemical Structure;
_]:‘;*L

Molecular Formula: Cy;HesN, 0,
Molecular Weight: 840.9
Chemical Name: (R* R*)-{2)-N-[2-hydroy-5-{1-hydroxy-2-[[2-
(d-melhn:ynnenw]-1-melhyrelhpI]ammn]erhyl]phenyl}fow-
fmamide, (E)-2-butendioate(2:1), dihydrate
Description: Formoterol fumarate dihydrate is a white to of-
white or slightly vellow non-hygroscopic crystalline powder

i : The pK; of formoterol fumarate dihydrate
a1 25°C is 7.9 for the phenolic group and 9.2 for the amino group

ignt The octanol-water partition coefficient at

25Cis 2.6.
Composition
Active: Formolerol fumarate dihydrate 6 or 12 pg/inhalation.
Non-Medicinal; Lactose monohydrate.
Stability and Storage Recommendations
OXEZE TURBUHALER should be stored at room lemperature
between 15°C and 30°C with the cover tightened, away from
moisture

OXEZE TURBUHALER (formoterol fumarate dihydrate) is

supplied in two strengths: 6 yg/metered dose (60 doses) and

12 pg/metered dose (60 doses)

The strength of OXEZE TURBUHALER ecan be identified by the

colour of the tuming grip: the & pg/metersd dose strength has a

light greenish-blue turning grip, and the 12 vg/metered dose

strength has a dark greenish-blue twiming rip

OXEZE TURBUHALER also contains lactose (600 g per meterad

dose). This amount does not normally cause problems in lactose-

intolerant people.

OXEZE TURBUHALER cannot be refilled and should be discarded

when empty.

References:

1. Canadian Respiratory Jourmnal 1996:3(2):88-100.

2 Pauwels R, et al. New England Journal of Medicine
1997,337:1405-1411

3. Oxeze” Turbuhaler® Product Monograph.
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Turn to control

100 pg. 200 g and 400 1 dry powder inhaters for Oral Inhatation
THERAPEUTIC

Glucocorticosternid for the treatment of bronchual asthma

INDICATIONS AND CLINICAL USE:

Patients. with broachal asthma 1. In patents who require (nhald

steroads, 2 In pasents for whor & reduction of systemic GuCOCOricoids
desirable

-}
CONTRAINDICATIONS. | Stats asthmaticus, not 1o be used in primary
treatment of acute episodes of zsthma or in patients with moderate Io
severe bronchiectasss, 2

bte wnihdramm hhﬂ“iﬁmh::uwm
MESUTM Systeme Immediately and to contact
et physicuns for further instruction. patients also be
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, PULMICORT
10 the mother. of infant 9 Children Under 6 Years of Age. I
smmwummrmﬁﬁmmﬁ

susceptible 1o infections than healthy children. Chicken pox and
n"::hs.lu'wvll.mhMlmmornﬁmm
Childran on pressant ds. In such children, or in
adults who have not had these diseases, particular care should be taken
o avosd exposure. | exposed, therapy with varicella roster immune
globubn (VZIG) or pooled inravenous immunoglobulin (IVIG), as
appropriate, may be indicated |1 chicken pox develops trealment with
antiviral agents may be considered !, however, & viral upper
nespiratory infection is present, the patient should adhere 1o the reqular
asthma medication. n patients who are known to detenorate rapidly
when they have 3 viral respiratory infection, 3 shont course of oral
coricosiarod therapy should be considered. Clinical studies have
shown that virl infections cause significantly lewsr problems in
patenis who are on reguiar traatment with topical glucocorticosternids.
15. To ensure the proper dosage and administration of the drug, the
mm;mummmmmmmmmw
in the use of PULMICORT TURBUHALER® 16 m::mu-ummm
of primary importance in minimizing overgrowth of micro-organisms
such 35 Candida aibicans. (See DOSAGE AND ADMINISTRATION.)
Drug Interactions: Budesonide has not been observed 1o interact with
wmmm:mlmmmmmmuna.d
budesonide were investigated in 2 study of healthy subjects without and
with cimetigine 1000 my dalty Afer a 4 mg oral dose the values for
(nmoliL) and systemic avadabdity (%) of ide withoul and
ometidine (3.3 vs 5.1 nmolL and 10 v8 12%. respectively) indicated 2
Slight inhibitory effect on hepatic metabolsm of budesonide, caused by
cmetidine. This should be of itfle climeal mponance. Ketooonazl:
Ketoconazole, 2 potent inhibitor of cytochrome P4SO 3N, the main
Metabolic enzyme for corticosterods. ncreases plasma levels of orally
! Al d doses, omeprazok
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dose of PULMICORT TURBUHALER is recomme nded because o1 h
lower risk of systemic effects as compared with 3 tombined uurmm:
with oral glucocorticosteroids

TURBUHALER®: TURBUHALER is a breath-activateq d

which does nol require a coordinated Inhalation Imgqm“ﬁﬂ:?;l;
only the active ingredient budesonide - no propellants or Presenvalives
and as such, offers those patients sensitive to excipients an aits native
dosage form. NOTE: The patient may nol taste o feel any medication
when nbaling from TURBUHALER, This lack of feeling does ng
mean that the patient is nol receiving beneli) Irom PULMICORY
TURBUHALER. ~ NOTE: The medication from PULMICORT
TURBUHALER Is delivered to the lungs as the Palient Inhates apg
therefore, it Is Important to instruct the patient 1 breathe in | "
and deeply through the mouthpisce, When Prescribing PULMICORT
TURBUHALER to young children it is necessary to ascertain tha| ty
can follow the Instructions lor use. The paiient may nol laste or fee|
any medication when using PULMICORT TURBUHALER
small amount of drug dispensed. Patients should be instructed
ringe thelr mouths oul with waler after each Inhalation. This wil) help
pmﬂ.ll: occarrence of candidlasis. Cleansing dentures hag the
=ame e .

CLINICAL MANAGEMENT

Patients - Non-Sterold Dependent

Treatment with the rect ﬂm$0rPULM|CURTu§ua| i
therapeutic effect within 10 days. However, certain patients rm.:#r:as\.:
an excessive collection of mucous secrelion in the bronchi which
reduces the penetraion of the active substance in PULMICORT into the
bronchial mucosa. In these cases, it is desirable to Initially give a shor
(about 2 weeks) oral corticosteroid regimen in addition to PULMICORT
The oral treatment is started on a rather large dose which is than
gradually reduced. Thersafter, treatment with PULMICORT only is
sufficient. Exacerbations of the asthma caused by bacterial infectigns
are controlled by adequate antibiotic regimens and also by increasing

Patients - Sterold Dependent

Transferal of patients dependent upon oral steroids 1o treatment with
PULMICORT demands special care Mmainly bacause of the siow
restitution of the disturbed hypothalamic-pituitary-ad renal function
caused by extended treaiment with oral corticosteroids. When
PULMICORT treatment is initiated, the patient should be in a relatively
stable phase. PULMICORT is then given i combination with the
mmwmmmmwms After this period of
time, reduction of the oral corticoid dose may be started gradually

In adults, the usual rate of withdrawal of the systemic corticosteroid is
the equivalent of 25 mg of prednisona every foyr days if the patient is
under close observation. If continupus supervision is nol feasible, the
withdrawal of the systemic steroid should be slower, approximately
o lenf) every 10 days. A slow rate of

overemphasized |f withdrawal symptoms appear,
the previous dasage of the systemic drug should be resymed for a week
before further decrease is attempted Dun ng withdrawal, some patisnts
May expenence symploms of systemically actve steroid withdrawal,
9. joint andior muscular pain, lassitude, and depression despite
maintenance or even improvement of respiratory function Such
patients should be encouraged to continue with PULMICORT but should
be watched carefully for objective signs of adrenal insutficiency such as
hypotension and weight loss. If evidenca of adrenal insufficiency occurs
Ihe systemic sternid dosape should be boosted temporarily and thereatter
Nurther withdrawal should continue more slowly.

In'many cases it may be possible to completely replace the oral steroid
With PULMICORT treatment. In other patients, a low aral steroid
maintenance dosage may be required. The length of time nesded for the
Dbody 1o regain s natural production of corticosterold in sutficlent
quantiy s often extended. Thus, during severe asthma atlacks or
physically stressing situations such as severe intections, trauma,
and surgical operations, itis necessary lo resume systemic sleroids
dozages) in order lo avold adrenocorticaid Insufficiency.
Acute exacerbations, especially in connection with increased viscosity
and mucous plugging, may require complementary treatmen! with a
short course of oral corticosteroids which are gradually tapered as

symptoms subside,

During transfer from oral 1o PULMICORT, a lower gengral
sleroid action is experienced. patients might regain earlier
Symptoms  (thinits, eczema) or suffer Irom tiredness, headache, pain
in muscles and , Nausea and vomiting. In these

joints and,
cases. further medical support may be required
AVAILABILITY OF DOSAGE FORMS: PULMICORT TURBUHALER is  dry
pawder inhaler containing 200 doses of 100 Q. 200 pg, and 400 g or
100 doses of 200 yg of micronized budesanide. Each Inhalation from

Product monograph available on request. 01/98
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losartan potassiyp

Tablets 25, 50 and 100 mg
Anplotensin Il Receptor Anlagonist

ACTION AND CLINICAL PHARMACOLOGY

COZAAR® (losartan pnlassluml antagonizes angiolensin Il by

blacking the anglotensin type one (AT,) receptior

Angiotensin Il is the primary vasoactive hamone of the renin-angiolensin

syslem, I1s eflects include vasoconstriclion and the slrm':JEhun ol
one secrelion by the advenal corex

Losartan, and its aclive metabolite, E-3174, block the vasoconstrictor and
aldsterone-secreting effects of angiolensin Il by selectively blocking the
binding ol anglatensin Il o AT, receplors lound in manr lissues, including
vascular smooth muscle ammmmimm | receplor has been
idenified as the AT, receplor, but It plays no known role in cardiovascylar
homeostasis o date. Both losatan and its aclive metabolite do nol exhibi
any agonist activity al the AT, recaplor, and have much grester atfinity, in
Ihe order of 1000-fold, lor (he AT, receptor than for IL AT receplor
I vilro binding studies indicale inal losartan itsell is a reversitile,
itive antagonis! al the AT, raceplor, while the aclive metabolde s 10
Io 40 times more than losartan, and is & reversible non-competitive
antagonist of he AT; recepior
Neither losartan nof s active metabolite inhibits angiotensin converting
enzyme (ACE), also known as kininase |1, the enzyme lhal convers
anglmmn I 10 angiotensin Il and degrades bradykinin, nos do [hey bind to
of block othes haimane receplons of lon channels known I be important in
cardiovascular requlalion
Pharmacokinelics
Losartan is an orally active ?E;nl thal undergoes subistantial lirst-pass
melabolism by cylochrome P- ers?-mes Il 15 converted, in part, to an
active carbarylic acid metabolite, E-3174, Ihat is responsible for most
of the angiotensin Il receplor antagonism thal follows oral losartan
administration

mmwrw-lutmmmmuumzm.mmmhnm
metabolite, about 5-9 hours. The pharmacokinetics of losartan and this
mluha&lmmmuﬂmuxﬁmtammummm

over lime. Neither losartan nor ils metabolite accumulate in plasma upon
repeated once-daily administration.

Fnllmnﬁ‘ural adminisiration, losartan is well absorbed. with systemic
bioavailability of losartan approximately 33%. About 14% of an orally-
administered dose of losartan 15 converted Io the active metabolite, although
about 1% of subjects did not convert losartan elliciently fo the active
metabolite

Mean peak concentrations of losartan oocur at about ane hour, and that of its
active melabolite al about 3-4 hours Although maximum plasma
concentrations of losartan and its active metabolite are approximately equal,
Ihe ALIC of the metabolite is aboul 4 limes greater than thal of losartan
Bath losartan and Iis active metabilite are highly bound to plasma proteins,
imarily albumin, with plasma free fractions of 1.3% and 0 2% respeciively
Easm prolein bund'lntys Gonstant over the concentration range achieved with
recommended dases. Studies in rats indicale thal josartan Crosses the biood-
brain barier poody, if at all
Various losartan metabolites have been identified in human plasma and urine
In addition lo the active carbaxylic acid metabolile, E-3174. several Inactive
metabolites are formed. in vitro studies indicale thal cylochrome P-450
[soenzymes 209 and 34 are imvolved in the biolransformation of lesartan o
s metaboliles
The volume of distribution of losartan is about 34 Iiters, and that of the
live metabolite is about 12 liters

Tolal plasma clearance of losartan is about 600 mL/min, with about

75 mL/min accounted for by renal clearance. Total plasma clearance of he

aclive metabalite is about 50 mL/min, with about 25 mL/min accounted lor

by renal clearance. Both Diliary and urinary excretion contribule

substantially to the efimination of losatan and its metabolites

Following oral '4C-labeled losartan, about 35% ol radioactivity is recovered

in the uring and about 60% in the feces. Following an inlravencus dose of

1C-fabeled Iosartan, aboul 45% of radioactivity (s recovered in the urine

and 50% in the feces

Pharma mics

Losartan inhibils the pressor efiect of angintensin I1. A dose of 100 mg

inhibits this effect by aboul B5% a1 peak, with 25-40% inhibition persisting

for 24 hours. Removal of the negative feedback of angiotensin Il causes a

2-3 told rise in plasma renin aclivity, and a consaquent rise in
giotensin Il plasma cone , in hypert patients

Mazimum blood pressure lowering, foflowing oral administration of & single

tose of losartan, as seen in hypertensive patients, cocurs al about 6 hours

In losartan-treated patients during controlled trials, there was no meaning-

ful change in hean rale

There & no apparent rebound eflect after abrupt withdrawal of losartan theragy

Black hypertensive palients show a smaller average blood pressure
response to losartan monotherapy than other hyperensive palients

INDICATIONS AND CLINICAL USE
COZAAR® (losantan potassium) is indicaled for the treatment of essential
hyperension

COZAAR® may be used alona or concomitantly with thiazide diuretics

A greal majority of palients with sevene hyperfension in controlled clinkcal
trials required combination therapy. COZAAR® has been used concomitantly
wilh beta-blockers and cacium channel blockers but the data on such s
are limited

COZAAR® should normally be used in those patients in whom Irestment
with diuretic or beta-blocker was found ine ® of has Deen associaled
with unacceptable adverse eflects COZAAR L

e

15 an inftial

agent in those pabients in whom the yse ol diu -blockers is
cortraindicaled of in patients with medical ¢ s 1 which these drugs
Irequently cause serigus adverse ¢

The safety and sfficacy of concurrent use with angiotensin converting

shed

enayme inhibitors have not been estabis

CONTRAINDICATIONS

COZAAR® (losartan polassium) is contraindicaled in pallents who are
hypersensitive lo any component of this product

WARNINGS
Preg

nancy
Drugs thal act oirectly on the renin-angiotensin Syslem can causs lekal and
wnnmwmmmmimmp«w When
preqnancy is delected, COZAAR® (igsarian potassium) should be
iscontinued s s0on as possible

lmwdmmmmmhmumn- olergin 5 e
mmmmrnmumm mﬂ-mammw:nw and
neonalal injury, including Hon, neonalal skull hypoplasia, anuria
msnﬂe 06 Wreversible renal tailure, and degth Oligotrydramnios has atso

Infrauterine Owth retardation, and patent ductis arterosus Mave also been

lrmph 1[5 not chear whether thess QCCUTTEnces were due (o
SIpOsure 1o the drug. These adverse eflects do not 10 have resulted
Irclmrlrxjaneamuwimhashmfmmwl lirst trimester
Mmmmmmumaemrom iotensin i or
mamwmmtnmummmuwuﬁnm W.
when palients become pregnant, physicians should have (he patient
discontinue the use of knsartan &% 500N 25 possible

Rarely (probably less often than ones in Every ihousand pregancies), no
aliermative fo an angiotensin || Feceplor 3 5! will be found. In these
fare cases, the mothers should be apprised ol the potential hazards lo thesir
letuses, and serial uitrasound Examinations should be pedomed 1o assess
The intra-amniolic environment
I ofigotydramnics is observed, losartan pokassium should be discontinped
unless it Is considered lile-saving for the mothes Contraction siress testing
(CST), a non-stress lest (NST), or biophysical profiling (BPP) may be
E] ompualeﬁ(:l?:gdmg upan the week of pregnancy. Palients and
ICkans shoyl aware, however, thal oligohydramaios nol appear
uniil after the fetus has sustained inevers:ble njury. -
Intants wilh histories of in Ulerp Exposure lo an angiotensin || receplor
antagonis! should be Closely observed lor hypolension, olj uria, ang
lermiia I olguria ocours, aftention should be dirscied Suppon of
pressure and renal perfusion transiusion may be required a5
Means of reversing hypolension and/oe subsstituting lor impaired renal huncion
Neither mManmlmmmmwmﬂm
Animal data: Losanan potassium has been Shown 10 produce adverse elfiacts
i rat ketuses and neonales, which include decreasad body weight, mortality
andfor renal laxicity. Significant leyels of losartan ang 18 actve metabolite
were shown 1o be present in ral milk Based on pharmacokinetic
assessments, (hese findings are attribuded 1o drug exposure in Lale pestation
and during Lactation
Hypotension
Occasionally, symplomalic Mypotension has occurred aftes administration ol
losartan, in some cases aes the firsl dose. Il is more likely to occur in
palien!s who are valume-depleled by diuretic therapy, dietary sall
restiiction, dialysis, diarmea. of vomiting. In these palients, because of the
polential fall in blood pressure therapy should be staried under closs
medical supervision. Similar considerations apply 1o patients with ischemnic
heart or cerebrovascular disease, in whom an excessive fall in blood
Pressure could resull in myocardial infarchion or cerebrovascular accident

PRECAUTIONS

Renal Impairment
As a consequence of inhibiting the renin-angiolensin-aldosterone system,
changes in renal funclion have been seen in susceptible individuals. In
patients whose renal function may depend on the activity of the renin-
angiolensin-aidosterone system, such 2 patients with bilateral renal anery
stenosis, unilateral renal artery stenosis fo a solitary kidney, or severe
congestve hean failure, (restment with agents thal inhabit this system has
been associated wilh oliguria, progressive azotemia, and rarely, acute renal
Gilure and/or geath. In suscepiible paents, concomitant dursic use may lurther
INCrese risk
Use of losartan should include aporopriate assessment of renal unciion
Patlents with Impaired Liver Function

0n pharmacokinetic data which demonstrate Significantly increased
plasma concentrations of losartan and il5 active metabolite in cirhotic
patients after administration of COZAAR® (losartan polassium), 3 lower
dose should be considered lor patients with hepatic impainment, or a
history of hepatic impairment (see DOSAGE AND ADMINISTRATION. and
PHARMACOLOGY)

Valvular Stenosis

There is concem on Iheoretical grounds that palients with aoric stencsis
might be al particular risk of decreased coronary perfusion when Ireated
wilh vasodilators because they do nol develop as much afterload reduction
Use in Nursing Mothers

It is nol knawn whether losartan or its active metabolite are excreted in
human milk, however significant levels of both of these compounds have
been shown 1o be present in the milk of lactating rats. Because many drugs
are excreted in human milk, and because of their polential for affecting the
nursing infant adversaly, a decision should be whether 10 disconlinue
nuirsing or discontinue the drug, taking into account the impartance of the
drug 1o the mather

Use in Children

Salety and effectiveness have not been established

Use in the Elderly

O the 2085 palients that received lpsartan monotherapy in controlled
clinical trials, 391 {19%) were 65 years and over No overall difterences in
salely were observed between these palients and younger patients, bul

appropriale caution should nevertheless be used when escribing 1o the
elderly, as increased wulnerability to drug effec! is possible in this patient
population

DRUG INTERACTIONS

Diurelics

Patients on diuretics, and especially those in whom diurelic therapy was
recently instituled, may occasionally experience an sucessive reduction of
biood pressure after indtiation of therapy with COZAAR® The mw of
symplomalic 1o with the use of COZAAR® can be minimized by
discontinuing the diretic prior 10 inliation of treatment andfor ImﬂngmnE
intial dose ol losartan (see WARNINGS ~ Hypotension, and DOSAGE
ADMINISTRATION). No dru interaction of clinical significance has been
identified with thiande diwrelics

Agents Increasing Serum Potassium

Since COZAAR® decreases the production of aldosterone, polassium-
sparing diuretics or potassium supplements should be i anly for docu-
menk : hypokalemia and with Irequent monitoring of serum polassium.

um-containing sall substitutes should also be used with caution.

Lithium Salts

As with other drugs which sliminate sodium, lithium Clearance may be
reduced. Theredore, serum (ithium levels should be monilored urmh (]
lihium salts ase 1o be administensd

Digitalis

In § heaithy voluntéers m;;.mwmuusmawmm
mmmwmwmhnm. ALUC and
d‘mnc_m_mn?hm.wemumm CLOS -
1.14) and 112 (90% C.1.0.97 - 1.28), respect The eftect of losartan on
steadly -state pharmacokinelics of cardiac &5 ol known
Warfarin

Losartan administered for 7 days did not allect the pharmacokinetics or
pharmacodyramic achivity of 4 single dose of wartarin, The eflec! of losartan
0 sleady-stale pharmacokinetics of wartarin is nol known

Drugs Affecting Cytachrome P-450 System

Whe losatan was administared o 10 male voluntsers a5 3
dosa in sleady-stale conditions of phengbarbital, a Cytochrome P-4
inducer, losaan AUC, relative 1o basefine, was 080 (90% C.1 072 - 0.88)
whhile ALIC of the active metaboilte, E-3174, was 080 (30% C.1 0,75 - 082)
mm-ranmmmmmmmmwummm
dose in Hhﬁé.ﬂl‘a conditions of cimetidine, 3 Cytochrome P-450 intubdpr,
losartan AUC, relative to baseline, was 1 18 {90% C.1. 1.10 - 1.27), while
AUC of Ihe active metabolite, E-3174, was 1.00 (90% C.J, 092~ 1 08)
ADVERSE REACTIONS

COZAAR® (igsartan potassium) has been evalualed for
mummlﬂmaiﬂmmm Of thes,
with losartan monotherapy in controlled chinical irials

In open Wodies, over 1zmwmmnmmmmmmm
Emm.mwmrumelrmmm

I controtied clinical brials, discontinuation of therapy due o clinical adverss
Experientes occurmed in 2.3% and 3.7% of patients treats with COZAAR®
and placeto, respectively

The following potentia ly sefious adverse reactions have besn reporied
farely wilh losartan in controlled clinical Irials SYNCope, Mypotenssgn

i mare fhan
were Ireaied

In these double-biind cortrolied dncal trias. e lollowng adverse reactions
reponied with COZAAR® occurred in 21% of patients regardiess of drug
reltionship
COZAAR® Placebo
(n=2085) n=535)

Body as a Whole
Asthenia/taligus 3a i9
Edema/swelling 1.7 19
Abdominal pain 1.7 17
Chest pain 11 25
Cardiovascular
Palpitation 10 04
Tachycardia 10 1.7
Digestive
Dharrhea 19 18
Dyspepsia 11 15
Nausea 18 28
Musculoskeletal
Back pain 16 11
Muscle cramps 10 11
Nervous/Psychiatric
Dizziness 41 24

M1 172
Insomnia i1 or
Respiratory
Cough 31 26
Nasal congestion 13 11
Praryngitis 15 26
Sinus disoides 10 13
Upper respiratory infection 6.5 56

In these controlled clinical trials, daziness was the only adverse experence.
QCCUing in mare than 1% of cases, Ihat was reported as drug-related, and
that oecurred al a grealer incidence in losartan-treated (2 4%) than
placebo-ireated (1 3%) palients

In double-blind, controlled clinical tials, the following adverse reactions
were reported with COZAAR® al an occurrence rale of fass than 1%
regardless ol drug relationship: orthostatic gects, somnolence. vertigo
Epstaxss, innius. constipation, malsise rash

Dther adverse reactions reported rarely in open-iabel studies or post-
marketing use, regardless of drug relationship, inClude asthenia. diammhea
migraine, myalgia, pruritus, taste disorder and wriicana

Angioedema (involving swelling of the face, lips, and/or longue) has been
reparied rarely in patients irasted with losartan

LABORATORY TEST FINDINGS

In controfied chnical brials, clinically important changes in standard aboriory
parameters were rarely associaled wilh admsnistration of COZAAR®

Liver Function Tests: In patients treated with losartan monotherapy in
double-blind hypertensive trials, elevations of AST 11% and ALT 1 9%
occurred. compared with placebo values of (8% and 1.3% respect ively
Mmasmmmusz-zxmlnudwmm.m
frequency was simitar to thal seen in placebo

llgnrhllmln: In controlied hypertensive trials, 3 serum potassium
> 3.5 mEg/L occurmed in 15% of patients, however o patient dscontnued
losartan therapy due to hyperialemia

Creatinine, Blood Urea Nitrogen: Minor increases in blood yrea
nitrogen (BUN) or serum creafinine were observed in less than 0.1 percent
of patients with essential hypertension treated with COZAAR® alane No
patient discontinued taking COZAAR® alone due to increased BUN or
Serum creatining

Hemoglobin and Hematoeril: Small decreases n hemoglobin and
hemalocrit (mean decreases of approximalely 0.1 gram percent and (.09
volume percent. respectively) occurred frequently in patients treated with
COZAAR® ajone. but were rarely of clinical importance o patients were
descontinued due 1o anema.

In clinical trials, the following were noted Yo occur wilh an incioence of < 1%,
regardiess of drug relationship. thrombocytopenia, eosinophilia

SYMPTOMS AND TREATMENT OF OVERDOSAGE

Limited data are avaitable in regard 1o with COZAAR® (losartan
potassium) in humans. mmmmumm
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should # about the same time aach day. COZAAR™ may be
ﬂ?ﬂuhﬂ.h—nlﬂ-&ﬁ-m

The usual starting dose of COZAAR® s 50 my once daily
Dosage adjusted blood pressure response. The
mm-ﬂmrﬁmnmum

The sz for COZAAR® s 50 to 100 once daily A dose of

!m;‘ﬂ uum‘ = antibypertensive

et 5 obeaned with hugher a0ses

In most patents bking COZAAR® Iﬂwﬁm

eifect is mainkained. In mwn:i?wla trealed once daily, the

This hﬂzm the blood mu:;pul:m
on megsuring - PrESSUE ju 4

W s ot. asther twice daily wilh the same tota! dady

dasretic may be acmenistenad
For patents wih & stating dose of 25 mg once daily
Should be consudensd (see - mnanmms-
Drug interactions).
Concomitant Diuretic
In patents recenng should be initated with
Caution, since these patents may be and [hus more likely
1o expenence : of adgitonal

Wherever possibie 2l should be disconfinued two o
T Price 1o the acmenestration of 1 reduce the liedihood

00Upre monlorng of Mese

No miial adpstment 15 necessary for patents with renal

monioring of Mhese patients i

Mmmh:‘f';lgmbma?wh with hepatic
oa e - Pabents

COMPOSITION

MMMMWM dﬁ
L u:iwnﬁm [l
m. biue No_ Z auminum and tanium deonde)

AVAILABILITY OF DOSAGE FORMS

Tablees COZMAR® 25 Shaped, unsconed, fim-
ﬁ“mm&‘ammmm o the ofher. Available
i blister packages of 30

hucwww . Teardrop unscored. film-
Coated tablets. with cooe 00 0ne 3ick and on the olher
Avaiate in blester packages of 30 tabiety.

Tabests COZAMR® 100 are dark green, Shaped, unscored, film-
wih :
_:.-llm uré‘hunﬂem on he other Available

nmmmmsuuamum

(468-¢.299)

Reference for 40612, 40622

1. Mackay JH o al Losanan low-gose hydrochiomihiarice
ﬂﬂﬂm?ﬁm ums&,-mmn o

40612, 40622, 42473 248

Tosertan petassiom and
hydrochorothianide

Tablets 50 mg/12.5 mg
Anglotensin | Receptor Antagonist and Diuretic

ACTION AND CLINICAL PHARMACOLOGY

HYZAAR® potassium and hydrochlorothiazide) combines the
man.m &mlrmmmmﬂ

Ihat of a thearide duretic.

ankagonizes angiotensin Il by blocking the anglolensin
one

Losartan
type one (AT) recepior .
Angiodensin 1l is the vasoactive hormone of fhe renin-angiotensin
sysiem. Irsleﬂecls include vasoconsiriction and the stimulation of
ﬂmmm Iy the adrenal cortex

agons! a the AT) receplor, and have much affinity, in the

:Luli Fnrhahmmnu::hrh PDI mm
3 3 reversible i

binding studies indicate thal losartan | [ i

Nedhed nox its active metabolite infibits angiotensin converting
enzyme (ACE), 2lso known 2s kininase I, the enzyme that converts
1o angobénsin |l and degrades beadykinin, nor do they bind to

o othes hormone receplors or wn channels known ko be important in
canfiovascular
Hydrochlorothiazide
Hydrochiorotharide is 2 diuretic and ve which interleres with
the renal tubular mechanism of electrolyte reabsorption. It increases
excretion ol Sodium and chioride in approximately equivalen! amounis
Natriuresis may be accompanied by some |oss of polassium and
bicarbonate. While this compound is predominantly a saluretic agent,
in wiro studies have shown [at it has a carbonic anhydrase inhibitory
mechanism

amounts lo mfluence the activity of carbonic

Hydrochlorothiazide & usetul in the bealmeni of hyperension, it may be
used alone or as an adjunct to other antihyperiensive drugs. Hydro-
chiomihiazide does not normal biood pressure
Pharmacokinetics

Losartan

Losartan is an orally active agent that undergoes substantial firs!-pass
mmwmmmf-‘ﬁ I is corverted, in part, o an
i 30d metabolite, E-3174_ that i responsible for most of the
receptor antagonism thet foliows oral losartan administration

mmmmmamm:smz hours. and that of the active
metzbolite. about 6-9 hours. The phamacokinetics of losartan and this
mhbuﬂ:mhmmuummwlom}mamdnm
mmmmmmmmmemmmm
Upon repeated once-daily adminnstration

Following oral adminisiralien_ losartan is well absorbed, with syslemic
bioaailabilfy of losartan appsoximately 33% About 14% of an orally-
ATwnsterey ol losartan & comverted o the active metabole, although
ahout 1% of subyects wmmmmw the acthve metabolite.

Mmmmdmmamwm_mmd
its active rrmul:uiﬁe il about 3-4 hours. Although maximum plasma
concentrations mmnsummteuwumwﬁw.
nuunmnumqmammmum
Both fosartan and i aciive metabolde are highly bound lo L
primarily albumin, with plasma free fraclions of 1 3% and 0.2%
mmMnhmqummtmmm
fange achieved with recommended dosss. Studies in rals indicate (hat
Mﬂmhﬂm-&mhmm.ﬂm
MMMMMM|Mﬂmmemm
unne hmmmnmmmm,s-amm
mactive metabolites are formeq in vilro stufies indicale tha the cylochrome
of

atne

I losartan-treated patients during controlled trials, there was no mesningty|
change in heart rale

There is no apparent rebound elfect after abrupt wilhdrawal of losartan
therapy

Black hypertensive patients show a smaller average bloog Pressure

respornss bo losartan than offer fryperensive patients

Hydrochlorothlazide y

Onst of the diuretic action following oral administration OCCUrs in 2 hours

and the peak action in aboul 4 hours. Diurelic activity lasts aboy| § 1o
hours

Losartan ~ lerothlazide

The mmmmmm;nmmmm
on blood pressure reduction, reducing blood pressure 1o a greates degree
Than either componant alone.
deMdHWEWIMIm;NMl period In
clinical shudies ol af least one year's duration, the ant ehect was
maintained with continued therapy. Despite the sipnifican! decrease in biood
ﬁn administration of HYZAAR® had no clinically significan) effect on

nie

INDICATIONS AND CLINICAL USE

HYZAAR® (igsarian potassium and hydrochiorolhiazide) is indicated for the
§ ol h Inpatients for whom combination

therapy is appropriate '
HYZAAR® is nol indicated for inilial therapy (see DOSAGE AND
ADMINISTRATION)

Lasartan should nomally be used in thase patients in whom treatment with
mmcwm%mmmmmmwmmmm
unacceplable adverse effects.

CONTRAINDICATIONS

HYZAAR® (losartan potassium and hydrochiorolhiazide) is contraindicated
in patients who are hypersensilive lo any component ol (his product
Because of the hydvochiorothiride . I8 also contraindicated in
patients with anuria, and in patients who are hypersensitiva to other
syl Ived drugs

Pregnancy

Drugs thal aci directly on the renin-angiotensin syslem can cause fetal and
neonatal morbidity and dealh when administered to pregnant women
When pregnancy s defected, HYZAAR® (losartan polassium and hydro-
chioroituazide] should be discontinued as soon as passible

The use of drugs thal act directly on the renin-angiotensin syslem during
the second and third Irimesters ol pregnancy has besn associated with feta)
and neonatal injury, including hypotension, neonalal skull hypoplasia,
anuria, reversible of ireversible renal tailure, and death Oligotydramnics
has also been reported, presumably resulting from decreased tetal renal
function; ofigohydramnios in this selling has been associated with fetal limb
contractures, craniotacial deformation, and hypaplastic lung development
Prematurity, intrauterine growth relardation, and patent ductus arteriosus
have aiso been reported, although il is nol clear whether these occurmences
were due [0 exposure (o the drug. These adverse effects do not i Lo
have resulled from intrauterine g exposure that has been limited 1o the
first irimestar
Mothers whose embryos and fetuses are Exposed to an angiolensin Il
receplor antagonist oaly during the [irst trimester should be so informed.
. when patients become pregnant, physicians should have the
patient descontinue Ihe use of lasértan polassium as $oon as possible

Rarely (probably less offen than once in every housand pregnancies), no
alemative 10 an angiolensin Il receplar nist will be found. In these
fare cases, he mothers should be apprised of the patential hazards 1o their
letuses, and seral ultrasound examinations should be performed to assess
[he intra-amniotic envisonment
Il oligofrydramnios is observed, losartan potassium should be discontinued
unless il is considered | for the mother. Contraction stress lesling
(CST), @ non-stress fest (NST), or biophysical profiling (BPP) may be
appropriate, depending upon the week of pregnancy. Palients and
icans should be aware, however, (hal oligohydramnios may nol appear
until atter the fetus has sustained imeversible injury,
Infants with histories of in uterp exposure fo an angiotensin Il receptor
antagonist should be closzly observed for hypolension, oliguria, and
hrmhlum 1l oliguria occurs, atention should be diracted toward support
ol blood pressure and renal perfusion Exchange Iransfusion may be
required as means of g b 1 andior substituting lor impaired
renal funclion. Meither losartan nos ihe active metabolite can be removed by
hemodialysis

Thiazides cross the placental barrier ang appear in cord blood. The routine
use of duwretics In otherwise healthy pregrant women is not recommendad
and exposes mother and letus fo unnecessary hazard including fetal or

| jaundice, thrombocylopenia anpossm!y olher adverse

P-450 isoenzymes 2C9 and 304 are involved n the biotraresh
\osartan Ip ts metaboliies

The volume of distribution of losartan is aboul 34 iners, ang tat of
aciive metabolite is about 12 lters “

Total plasma clesrance of losarian is aboyt 600 mL/min, with about
ﬁmmugwm Tw?rmd&ruolh
ﬂml crwa:ue Bolh bil ":hm : .

. \llary and urinary excrelion contribul,
sutstntially lo the elimination of losartan hmr h!." i

Tre halt-fie is 5.6-14 8 hours when the plasmg fevels
te ) hours. Al least 61% of the oral Oose is efiminafed
nat the bearrier and i excrsted n brezst mific - i
Lasartan

inhibits the effect of angiotensin I A dose of 100
intibls this effect by m-m%mmwm o
for hnhwowemw"gm:c& i N causes a

4 Angiotens
2-3 lokd rise in plasma renn acti s o
- "‘“’“T-‘;mm'*'"m""
WMMMMW.MMIM. <tration ol a singls
dose of losartan, 23 seen i hypertensive patients m:‘llax:.lr)t':s-n; .

Expenences which have occurred in the adull. Diurelics do not prevent
development of foxemia of and these is no satistaclory ewidence
tha they are useful in the (reatment of loxemia

Animal data: Losartan potassium has besn shown to produce adverse
eflects in rat fefuses and neonales, which include decreased body weight
morality andfor renal toxicity Significant levels of losartan and it active
metabolie w];;mn 10 be present in ral mitk. Based on pharmacokinetic
amsesgments, fi e attributed 1o drug exposure in lale gestalion
- indings

Rl o yorsion e atriakion o
. SYmptomahc occurred afles admnisiralion
losartan, in some cases aftes the first dose. It is more Iikely to occur in
patiznts who are volume-depleted by diurelic therapy, dielary sall
fesiriction, is, duarthea, of voriting, In these 5, because of the
potential 1all in blood pressure, Iherapy should be started under clase
medical supervision. Similar considerations apply lo patients with tschemic
heart or cerebrovascular dissase, in whom an excessive fall in blood
Pressure could result in myocardial infarefion or arebrovascular aceident
Azolemia

Azotemia rme Rrecipitated of increased by hydrochlorolhiazide
Cumulative of the dr in patients with impaired renal
function. |1 increasing azolemia and oliguria oceur duting trealmeant of
Severe progressive renal disease ihe diurelic should be discontinued
Hypersensilivity Reactions

Sensitivily reaclions lo hydrochlorothiazide may occur in patients with or
withoul a history of allergy or bronchial asthma

Ihe passibiity of exacerbation or activation of systemic lups eryihem-
Aloss has been reported in palients [reated with hydrochlorothiazide
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PRECAUTIONS
Renal Impalrment

stenos(s, unilateral renal arlery slenosis 1o a solilary kidney, of severs
congestive heart failure, irealment with agents that intyti His system has
been associaled wilh oliguria, rogressive azotemia, and rarely, acyte fenal
failure and/or dealh. In susceplibla patients, Goncomitan! dhuretic use may
further increase risk

Use of losartan should include appropriate assessmen of renal function
Thiazides should be usad with cition

Because of Ihe hydrochlorothiazide componani, HYZAAR® (1o5arian
potassium and lorothiazide) is not in patients with
severe renal impaimment (creatinine claarance <30 mL/min)

Patients with Liver Impairment

Based on pharmacokinelic data which demonstrate s ificantly increaseq
plasma concentrations of losartan and ils aclive me?gbollre In cirthotic
patients after adminisiration ol COZAAR® \losartan polassium), a lower
dose sl;ofuru bfcm!ldeted 1?! mlﬁeglssﬁElllihAH :Lb Iﬂwalgm:nl. o 4
sl IC impairment (sea INISTRATION,
and Efémm"ﬁ?

Thiazides should be used with caution in palients with impaired hepatic
lunction or progressive liver disease, since minor alterations of fuid and
eledlrolyle balance may precipitate hepatic coma,

Melabolism
Hyperuricemia may occur or acute QOul may be precipitated in certain
patients receiving thiazioe Iherapy,

Thizzides may decrease setum PBI levels without signs of Ihyroid
disturbance

Thiazides have been shown (o increase excretion of magnesium, this may
result in hypomagnesemia

Thiazides may decrease urinary calcium excretion. Thiaides may caysa
intermitient and slight elevation ol serum calcium in the absence Jum
disorders of calcium metabolism. Marked hypercalcemia may be evidenca
ol hidden hyperparalhyroidism. Thiazides should be discontinued before
Carmying out tests for parathyroid lunction

Increases in cholesterol, lriglyceride and Olucose levels may be associsled
Wwith thiazide diuretic therapy.

Valvular Stenosis

There is concem on theorelical Qrounds thal patients with aonic stencsis
mighr be al particular rigk of decreased coronary perusion when (reateq
will vasodilators because they do nol develop as much afterload redudion

Use In Nursing Mothers

It is not known whether losartan or its active metabolite are excreted in
human milk, however significan levels of baih of Ihese cowrm have
been shawn (o be present in the milk of lactaling rats Thiaz appear in
human milk. A decision should be made whether 1o disconlinue nursing o
dm::mue the drug, laking inlo account the importance of the drug to the
mol

Use in Children
HYZAAR® has ol been studiad in children, therelore use in this age group
15 nol recommended

Use in the Elderly

No averall differences in satety were pbserved between elderly patients and
Younger patients, but appropriate caution should nevertheless be used
When prescribing 1o the elderly, as increaseq wuinerability to drug eflect s
passible in this patient population

DRUG INTERACTIONS

Diurelics

Patients on diuretics, and especially those in whom diuretic therapy was
recently instifuted, may occasionally experience an excessive raduction of
binod pressure after initiation of therapy with losarian polassium. The
possibility of symplomatic hypotension with losartan polassium can be
minimizad by discontinuing the didrelic or nCreasing Ihe sall intake prior to
Iniliation of trealment with Iosa:ranspo:mmm (see WARNINGS -
Hypolension, and DOSAGE AND ADMINL TRATION)

Agents Increasing Serum Polassium

Since losanan decreases the production of aldosterone, potassium-spari ng
diwelics or potassium supplements should be ?wen only lor documented
Nypokalemia and with Irequen moniloring ol serum potassium when
losartan (herapy is instituted Potassium-containing sail substiltes should
#lso be used with caution. Conoomitant tizzide direhic iiss may atlenuale
any eliect that Isartan may have on serum polassium

Lithium Salts

As wilh other drugs which eliminate sodium, lithium clearance may be
In the presence of losartan Therelore, serum lithium levels should

be monitoved carefully if Mhium salts are to be administared with losartan

Lithium generaily should nol be given with diuretics. Diurelic agents reduce
the renal clearance of fithium inmD add a high risk of Iithium toxicity,

Digitalis

In 9 healthy volunteers, when a single oral dose of 0.5 mg digoxin was

administéred lo patients recehving losartan for 11 days, digoxin AUC and

digoxin C,., ratios, relative |o n?mbo were lound lo be 1.06 (90% CI

058 - 1.4 and 112 (90% C.1 0.97 - 128), respecively The shect o

i..l:lsaﬂirl 0n sleady-stale pharmacokinelics of cardiac giycosides is not
oW

Thiatide-induced elecirolye disturbances may predispose fo digitalis-
Induced arrhythmias

Warlarin

Losartan administered for 7 days did nol affect the pharmacokinetics or
IC activity ol a single dose of warfann. The eMact of lasartan

00 steady-state phanmacokinetics of wartarin i nol known

Drugs Aflecling Cylochrome P-450 System
When losartan was administered 1o 10 heallhy mal
dose in sleady-state conditions of phe

50 inducer, losartan AUC, rafative 1o
07 - 0B8), while AUC of ihe active meta:
Clome-nay

When losartan was administared 10 B healh
dose in steady-slate conditions of ci ine, a cytochrome P-450
inibior, losartan AUC, retalive o baseline, was 1.18 (90% C1 1.10 -
1.27), while AUC of the aclive melabolile, E-3174, was 1.00 (90% C.I
0.92-1.08)

volunteers as a single
i cylochrome
was (80 (90% C.I
E-3174, was 080 (90%

male volunieers as a single

d-Tuboeuraring
Thiazide drugs may increase ihe responsiveness to lubocurarine

Insulin
Insulin requiremants in diabelic patisnts (reated with diuretics may be
(ocreased, decreased of unthanged. Diabetes mellitus which has geen
laten! may Decome mariles| during thiazide administration
Aleohal, Barbiturates, or Narcolics
Diuretic potentiation of orihastati: Mypolension may ocou
E:;Ikwe?lll, ACTH
31 ot depietion, panicuyla fypoka : when
arven concomitantly with diuretics ¥ Iy
Pressor Amines (¢ norepinephrine)
In the presence of diuretics possible decreased ¢ 152 |0 VeSS0l amines
My be seen bud MmmtowxMMru:ﬂm
Non Steroldal Anti-inflammatory Drugs
In some patlents, the administration ol a non-steroidat ali-inflammatory
agen! can reduce the Giuretic, nalriuretic, and anhihyperiensive effects of
I;;?. potassium-sparing and thiazide diuretics Theredore, when HYZAAR®
non-sleroidal anti- inflammatory agents are used concomitantly, the

patient should be iy lo ]
i Observed closely 10 defermine if the desred effect of the

ADVERSE REACTIONS

HYZAAR® (losartan potassium and Mydrochiloiothiazide) has been evaluated
Tor safety in 2498 palients Ireated lor essential hypertension Of these, 1088
were Uealed with HYZAAR® monothecapy in controlled clinical rials. In
open sludies, 926 patients were trealed wilh HYZAAR® lox 32 year or more

The Tollowi polentially serous adverse reactions have been reportad
raely with H':?ZMIP! in conlrolled clinical trials: syncoge, ﬁmﬁ'filﬁlﬂ

In controlied clinical trials, discontinuations of Iherapy due 1o clinical
adverss experiences ocourred in 24% and 21% of palients treated with
ZAAR® and placebo, TEspectively

In double-blind conrolleg clinical Irials, the lgil

A0Verse expeniences
Were reported with losartan

sium - hydrochlorolhiazide in 1% of

Lozartan

Limited data are available in regard 1 Overdosage in bhumans. The most
Iikedy manifestation dmmwdmmwmummmﬁa U
ch hypotension should oceur, supportive ireaiment should be
nsli

mmm»«umnmuumwmmmm

Hydrochlorothiazide

The most common si smwmuhwmmlhmwog
electrolyte depletion mmuhlun-a. ypachioremia, lremia) and
dehydration resulting liom excessive diresis |f digitalis has 3lso been
administered, ey acceniuate cardiae an

The degree lo which hydrochiorothiazide s removed hemodialysis has
mmmmm o

DOSAGE AND ADMINISTRATION

nm‘- must be individualized. The fixed combination Is not
for initial therapy. The dose of HYLAAR® llﬂlm polassium
and mdln-“hna] should be determined by the titration
of the individual components.

Onge the patient has been stabilized on the Individual componants a5
Oescribed beiow, sither one HYZAAR® 50/12 5 M Lablet or two tablets
once daily may be substituted il the doses on which the palient was
stabilized are the same as those i the fixed combination (sse INDICATIONS
AND CLINICAL UISE)

HYZAAR® ray be administersd WIth of wilhout lood, however it should be
menrmyslmmmhrw to food intake

Losartan Hanmmr{
The usual starfing dose o losantan monctherapy & 50 mg once daily

Dosage should te adjusted according 1o blood ESSUe 1esponsa. The
maximal antihypertensive effect is altained 3- weeks aller initiation
therapy.

patients, regardiess of drug 1 lonship: The usual dose range for losartan is 50 fo 100 mg once daily A dose of
-
Losartan Potassium - Losartan
Hydrochiorathiazide Alone Hydrochlorolhiazide Placebo
(n=1088) (n=655) (n=272) (n=187)
Body as a Whole
inal pain 13 0a 18 11

Asthenia/tatigue a1 29 51

Edema/swelling 12 06 29 16
Cardiovascular

Palpitation 16 15 11 ]
Digestive

Diarrhea 16 1 04 21

Nausea 15 1 (] 21
Musculoskelelal

Back pain 29 1.1 0 05
Nervous/Psychiatric

Diziness 58 37 37 32

Headache 80 105 140 150
Respiratory

Bronchills 121 12 04 16

Cough 22 21 11 1

Inflenza 12 02 o7 as

Pharyngitis 13 08 18 16

Sinusitis 10 09 22 0s

Upper respiratory infection S8 46 55 48
Skin

Rash 13 05 15 05

In these controlled clinical trials, diziness was (he gggy AVerse expenence,
DOCUITING i more than 1% of cases, that was reported as drug-related, and
Ihal occurred al a greater incidence in losarlan potassium -
hydrochlorothiaride-treated (3.3%) than placebo-{reated (2 1%) patients

Thrombocylopenia and Adult Respiratory Distress Syndrome have been
reported rarely in post-marksling experience

In double-biind, controlled clinical trials with Insartan polassium alone, the
loliowing adverse experiences were reported @ an occurrence rafe of less
than 1%, regardiess of drug relationship: orthostalic effects. somnolence
vertigo, epistais, linnilus, constipation, malaise, rash

Other adverse experisnces raported wilh lgsartan polassium alone in open-
[zhe studies of pos! markeling use, regardiess of drug relationship, incluge
Oiasthea. migraing. myalgia, pruritus, aste dsonder, and uricaria

Angioedema (invotving swelling of the tace, lips, and/or longue). has been
"eported rarefy in post-marketing expesience with lasartan potissiim

LABORATORY TEST FINDINGS

Liver Funclion Tests: Rarely, elevalions of fiver enzymes and/or serum
bilirubin have occurred
Hyperkalemia: in controlled hypertensive trials with losarian
monatherapy and + A sarum polassium > 5.5 mEgL occured in
15% and 0.7% ol patients, respectively. However, no patient discontinued
losartan of HYZAAR® therapy due lo hyperkalemia

Serum Creatinine, Blood Urea Nilrogen tlﬂll&uim increases in
ine (1.

blood urea nitr (1.0%) and serum creatini ) were obsérved in
petients nn;gm I'M,'lna'nm Ireated with H More marked
Increases have also been reported and wers more fike 1o occut in patients

with bilateral renal artery stenasis (see PRECAUTIONS

Minor increases in blood urea nilrogen (BUN) or serum creatinine were
observed in less than 0.1 percent of patents with essential

with losartan potassium alone. In clinical studies, no pats discontinged
taking losartan potassium alone due o increased BUN o serum creatinine.

No other adverse experiences have besn repoited wilh HYZAAR® which
have nol been reported with losartan or hydrochiorothiazide individually,

SYMPTOMS AND TREATMENT OF OVERDOSAGE

information | Ireatmen ol overdosage with
mzﬁ'ﬂ“ [Iwmnw* m%mumm. Treatment is
symplomatic and suppodtive.

100 mg daily should nol be excesded, as no addilional antihypertensive
elfect i obtained with higher doses

In mast patients taking losartan 50 mg once daily, the antihypertensive
elfect is maintained In some patienls lrealed once daily, the
anliyperensive eltect may diminish toward the end of the dosing intarval
This can be evaliuated by measuring the blood pressure just prioe fo dosing
10 determine whether satistactory control 15 being maintained for 24 hours
¥ s nol. either wice daily admunistration with the same lokal daily dosage
OF an increase in the dose should be considered. If blood PESSUTE & nol
adequately controlied with losartan alone, 3 MON-polasSAEm-Sparng daurelic
may be administered concomitantly.

For patients with volume-dagletion, 3 starting dose of 25 mg once daily
should be considersd (see W) ~ Hypolension, and PRECAUTIONS
~ Drug Inkesactions)

Diuretic Treated Patients

In patients receiving diuretics. losartan therapy should be mitialed with
mm_mmmmmmmmwmzsmlm
1o experience iypotension lnliowing initiation of addional anthypenensve
therapy. Whenever passible, all diuretics should be discontinued o 1o
Ihvee days prios Io the admirustration of losartan, to reduce the likelingod of
hypatension [sse WARNINGS — Hypolansion, and PRECAUTIONS —
Interactions). If this s nat possible because ol the patient's congitipn,
lesartan should be administered with caution ang the blood pressure
monitored clasely M.uwmnnmmmn
the individual response of the patient

The usual regimens ummnﬂmmhﬂ”nma
the palient’s creatinine clearance s >30 miJmin In patients with mare
severe renal impairment, loop diuretics are preferred fo thiazides. so
HYZAAR® is not recommended.

Patients with Liver impalrment
SIMEWMOIMGw"ﬂmmmmm
impai and thiaride d m? ipitate hepatic coma, 3 foea
combination product such as HYZAAR® is ngt advisable (see
mm-mwmw.

e



STABILITY AND STORAGE RECOMMENDATIONS

¥ e ¥

Sore @ room laTperature (15 MPC). Kesp consainer tightty tlosad
AVAILABILITY OF DOSAGE FORMS
Tablets HYZAAR® 50 moy12 S mo. are v X

PHUIJ ucr ﬁuuuﬁwu AVAILABLE ON REQUEST

467-b190

Reterence for 40612, 40622
MacKsy JH # 3l Losartan and

40612, 4062 €471 4248,

PMAC | PAAB

€9 MERCK FROSST
Descovenng today
for @ better tomorrow.
MERCK FROSST CANADA & CO.

P.0. BOX 1005, POINTE-CLAIRE
DORVAL, QUEBEC H9R 4P8

(‘d}-‘e' Breton
The best of all worlds!

Chief of Emergency Medicine
Cape Brewn Healthcare Complex

Health Care Leader
The Cape Rreson Healthcare . ARPICE i% 3 progressrve health care leader in industrial € ape Breton, Nowva
Scorm. The Complen operaies one regronal hospetal, three community hospitals and one rehabslitation

loog term care [acildy. The Reguonal Hosprtal offers level [T care Level 11 care us provided by the other
Bospitals. The Compilen has 450 acute beds and 200 phyxsciams. I serves the thurd Largest urban centre
i the Marimime provinces of easters Canada

Oy Neweds

We seck & Chuef of Emerpency Medicine. The sacoevsiul candulste will possess 2 fellowship in e
pecy mediane (FROCP)L or cerofication (CCFP-EM), well a5 supersor beaders
comaTRamcation ikills and experience dealing with departmental and adminiseras #acs, This s a
par-iime position. We petaoade 2 mun MM Fusranioed (doome and encourage the sucocusful physician to
Peicapate i climcal work. We slss provide relocation [T, -0,

For information contact:

De. M_A Naqvi, Medical Director

Cape Breton Healthcare Fax: 902-567-7921

1482 George Street E-Mal: mnagvi@cbhc.p.ca
Sydney. Nova Scotia BIPIP3

Picture Your
Practice
Here

Prince Edward Island:
A Great Place to Live,
Work and Play

For information on
physician opportunities
contact:

Dr. Don Ling

. Physician Recruitment

o - Coordinator

Health and Social Services
PO Box 2000

i Charlottetown
% PEIL Cl1A 7N8

Tel: 9202 368 6131

‘Pﬂm E-mail: tdling @ihis. org
Edward
Health and
]Slaﬂd b(f;:; I S::;:vices

L\ (Lx )
Northem Regional Heaith Board

wce of Nooa Scona

SPECIALIST OPPORTUNITIES
REGIONAL - child psychiatry
ABERDEEN HOSPITAL, New Glasgo -
anaesthesia, erthopaedics, nphrh;a!mnh:gp
COLCHESTER REGIONAL HOSPITAL, Truro -
adult pg;u'hidtqn nmb_@-
HIGHLAND VIEW REGIONAL HOSPITAL, Ambierst -

obstetrics/gynaecoll gy, adult psychiatry,

ufu!.:pulgui:p', general surgery

If you are currently eligible for registration with
the College of Physicians and Surgeons of Nova Scotia
and interested in discussing these opportunities,
please contact:
David Rippey, MD, Medical Director
Northern Regional Health Board
44 Inglis Place, Truro, NS B2N 4B4
Tel 902 897-6265 Fax 902 893-0250

The Northern Regional Health Board, one of four
regional health boards in Nova Scotia. s responsible for providing
comprehensive health care services to the 1 5] 000
residents of Colchester, Cumberland and Pictou counties
and most of the Municipality of East Hants.
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EFFEXOR

Ventartaxine HCI/ Extended Release Capsulos

EFFEXOR® (venlafaxina fiydrochioride) Tablefs
EFFEXOR® XR (venlofaxine hydrochloride) Extended Release Capsules

THERAPEUTIC CLASSIFICATION
ANTIDEPRESSANT

WARNINGS
Tmmsfﬁwmm;mwmmmmmmnm duing
08 2 901

Sustained

Muwwmmmm

-zlummmmtﬂmm mhmmwm e

dosng 5 OOV,
mmmmlmﬂmw doses of 25 10 75 -
fons of veniokucne fonge fom 37 + 14k 100 £ 4] wmwhu%hznmwmmun

E
-
s
a
5
i
§

v o i .1 . B . ey 2 g
are aicined wilhin hours, ok of
Is showsr han Ilh rahe of eimination. Therefors, ihe
EFFEXOR® KR (1546 hours) is achually the absorpion
following odminisiraiion of on EFFEXOR® (venlot

mmmmwmmuammmmmj

-k concenimiions of bolh ond 0DV in

Smody: > - fm mwwﬂw&wmmmh
mmwmmmwmnnmwwsnmw

Lhmr:‘%lnmﬁ;u WIwammem1msmm: reSpeChvely
iminal Mg Is 52 & 3, . and L] T 7
o on S fespectively. and apparent (sheody-site) volume of 15 7523

wmwwmmdw?nmﬂmw Which comespond o 5e3 0% ord 154135
dmmmmwnmumw | respecihvely, s

Venkatuine ond 0DV are 27 ond 30% bound b humon profrs, fespecively. Thertors, adminisiioton of

paskent koking another dnug that s highty prolein-bound mumhmuhhmm
mm,mmmmamumum.nm Indicafing ihat venigtaone
desiibutes well beyond the ioknl hody woler

hhugmm mmmwmnhhmhmu bolorce ke
of leas! 92% of a single dose of venlakning is absorbed MMIM: Meord 45% The

anmamaowmummrmmlﬁ

10 Tine, ond ofher minar melobolites. in wilg shudies indicoe mumﬁmtmm
by CYP206 ond that the formation of eniaiaane o cotlysed by CYPIANA. The resuls of e I Wito shdes
been confiamed n o clinicnl sy wih subjects are CYP2D6 poor and melCboers. However d8sple e melotoi:
MMNWD&WWaMMWW&mmlmhhmdhmmm
w-mwwmmmmmxmnmmmm
mmmWMMmmmdmumhwmdw

bolh veniofydne mmedicls
exiended diert e phomoookinedcs

of venlgiodne nmmnmmmth over 60 years okt his was.
OCUSTIeN! 5sad Lo oge of peder s

Renal Disease

I patients wilt moderots o severe Impairment of renal funchion (7R = 10-70 mL/min), venloaxine elimination halt-ife was
prokonged by 50%, and clearance wos deceosed by oboul 24% compared 1o nomal sublects DOV elimination hott-ile was
proonged by about 40%, bt clearance wos unchonged
hwmmmumw-uemwmmm}tmmmm
hmm.ommnmw-mmmwmwm 142%, ond clomnos wos mouced by obout
1o normal subjects A lorge degree of infersubyect voriobilly wos noted
hhnmn”mmhmmmm

Clinical Trials
The eficacy of EFFEXDR® lobiels in e ireoment
comssponded mast closely 10 he DSM- or (SM-I1-R cotegary of major depressive disorder ond In 0 4-week conrolied
dmﬂtmwmnmpmmduMthwO
hmuammmmm-mmamumuwu WS asioblished
I o plocebo-cortrlied. short e Pexitie-gose Sudes i odul ouipotients meeing DSMHI-R or IV orfierio for mojor
Bﬂﬂ.ﬂ,’;ﬂ:ﬂfﬁﬂ-ll\?lﬁ-tm narfn;sib.’ii- mg/tay (mean dose for compielers wos 177 )

3 A
ol sooe, e HAM-D Depressed Mood Blom. The MADRS
vemant scole. In bofh studies, EFFEXOR® XR wos olso
x3rg he orudstylsomatization fock, the cognive dshsbonce

aboul 57%
% compansd

ol Gepression wos esicbiished in 6-week confrolled ol of oulpaents whose

bt Ihon ploosbo Ko cerbon fockrs of e HAM-D. 1
fockor, and the reonootion ook, a8 wel s kor e psychic oned, oo
INDICATIONS AND CLINICAL USE
EFFEXORMEFFEXDR® KR (veniakne HCT) Tobiss Copsaes ore indcatid Ko 1w smplomatic e of Gepressive fine:
The eflectveness of EFFEXOR™ in long-term 15w (10
Mlecss copsules') has not been systamaicoly o
ekrgad &

CONTRAINDICATIONS
s | Apsuies ore conoindicoted In posients wih known hypersensifvily Ib venkotine
Manoamine Qriooss Ihibiors (MADVS): There hove besn rapors of serious, someimes ok reocsons in pofents
Wi promrosologeal properes simior b hose of EFFEXORYEFFEXORY XR in combination
E MEFFEXCR" KR shousd not be usad in combinglion wih MAOKS or wilNn o weeks of
Tmmm.mmmmn?mtmdm IR theropy.

i
:
:

——
Probability of Sumoined Ebrvation (s SDEP
(Pood of Premorating Sutes wih EFFEL0R" EFEADGR 1)
Troatment Grogp (%)
Incidance of Sumtained Elrvation in SDBP
Venkgiorine ek Feles Exiercied Feleoss
< 100 _mg/doy 2 3
101-200 mgidoy 5 F
21300 mglday ] 4
> 300 _mgidoy 13 [3
2 NE*
" s

mmanmmmnmmmmmnummnmw
mmmd@mr:lkumm showsd et mos! pressue nowme
ware in e ronge of 100 15 me Hy, S0EP s R - e

] mmmmm{:m‘mow e INCRoSe 1 SUpINe OSiole
pressure (SDEF) of < EmmmeEmmmmw a mecn deceose of .2 mm Mg ion
pocat- hon mmmmnmaiénm had h‘::m

Generd) PRECALTIONS

hmuummnmwm=mnnmmmwﬂ
erurs (iose supervson of Nigh-nsk posenss shouk
for ization. In order fo reduce e risk of

SO be wrillen for e smoest quonssy of

TN
Il tur.g: 0 consiciermtion should be ghven fo e need
1 Ma&om EFFEXOR*/EFFEXOR® MR (venigiqxing HCT)

\oiets/erpes des consstent wah good potent morogermert

Selzures

wmmmmmnsmulmmw Tt -mcied poerts (0.26%) 1 5 of e B ooses

Wi immediol reese oDels, polenss wen malwmummmmmn?mmﬁ
huagm However, M%dmmmmmmar—m
e mmmmmumﬁumumwmmmmmm

pofert who dvelops sedurs

Activation of Mania/Hypomania

Ouring Phase |l ond B Irols: Marka of ypomani cocumed n 0 5% of BFFEIR® Tatsef treciec! poflerts ond in 0 3% of EFFEIDR"

R Coprule-recteq podents mummnoﬂ%dumm Mo, hypormang has aiso

Use in Patients with Concomitant liiness

Drmmmnunnnmmmwmmnm Cousan & aovised n oomineserng ver.
mbmﬂhmmmmmmmum Prtierts shouid be quesioned
mwma'unmwwtnrumummm snce them s o polenial by infecions.
Disease

venigluxing mmecial risase lbisls I 4- 10 G-eeek
condLCon chnommailies ded nof dfler fom thal with ploceto
The slechocordogroms for 357 palierts who rceved EFFEXDR® YR ond 285 palients who mosved plocebo In B 10 12 week
phoceto-conirolied Incls wers arohyred The mecn changs Fram bassine in comecied QT rienval (O) lor EFFEXDR®
Increosed reiafive 1o ot kot ploceto-ed poterts (ncmose of 4.7 msec lor EFFEXDR® IR ond
1.9 meec tor ploosbo) nmﬁuatmmmmnmlmw%mw
10300 msee during Feciment. Bassine U wos > 450 msec for ol 3 potenss o cose of sucdden unexpioined decth of serious
mmwm“mmmuﬂ‘:mm WS recaried in EFFEIDR” X7 pre-morieing shuces
The mean heon 1ot wos mwmmmdbmﬂwmmm%mm with EFFEXDR® and EFFENDE™ KR
Veniofzxng frestment ARNINGS)

hos been wilh susioined (see

.hmgm (GFR=0-70 mimwn), the phomocosretc

mndd Gsposiion of boh venktoane ond OOV are

mmgﬂn uuu-mlnn-nu-unmmnnnmmm.

Insomnia and Nervousness
Ti and WENE Tore y mporied for polnis Ieched e FFFEXOR® ord EFFEY-
OR™ Xi2 than wilh plocebo (ses ADVERSE REACTIONS)
Changes in Appefite and Weight

mummwnmwmmmmmm

(sme ADVERSE BFFECTS) wnmh-llamﬁnwmmnwummwum
Inferference with Cognitive and Motor Performance
urmnnsmmmmhmnhmummwmummumm The rsulls
nmwmdnm-wmmdmm Cogrilive. o complex behoviar periomonce. However wnee oy

mmfmmmammh Mmmmmmm
madhinery. inchucing aulomobiles uﬂmmmmmmu«qwmmwmm
Use In Pregnancy, Labour and Delivery
Mmmmmwmmmmnmmm veiione Should onlly be used
Quning regnoncy i clearly nessded mmumnmmmrmmmambm
pregnant during erapy
Use In Nursing Mothers
s nof known whether veniciodne o i meloboliss e excreted I humon milk Becouse mony dr.gs or excreted in humon mik
mmmmmmmmmm
Poediatric Use
Solefy ond efioocy n chikdren beiow e ge of 18 hove nof been esichiished

Use In the Eiderly
Ot e 2,597 pollents i Phass § ond I incis wih EFFOXOR® Totiets. 357 (12%) were 65

Mnmmmmﬁ'm&raammsbm«mumm N efiaciveness and sclely wem
observed befween ese potients ond pafients. ond offr seporied Cinicol "os nol idenithed difersnces.
responss bifween tha iderfy and younger However grecier senssvey of some Indhviduois cannol be nded oul

oonumng L
of ol leas! 5%, ond kor which e incderce o
SO, NOUSE0 ond nenvousness
Wih EFFEXDR® XR. hmmmmmmmaauat.wumnmumm
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Drug Interoctions
kmdﬂmhmummnmdm & 0 possibily
* Lithium
The shocy-siate phormaocokinetics of veniofoine odminisemd o 50 am-mmmmouﬁmm
mmumwmwl?mmm MMmmmNMGM
* Diazepam
MM#MGWMGEGW B hours wos nol aleckd whar o luns
wmdmummsmm \mn.mmmuhmam
direporn o 5 ochve melchole, venigiaxing odminesioion did not aflect e peychomok
and psychomelnc. e induoed by depam,




o cmaidine ond veniaiodne n o seody-siole sy b holh dugs in 15 ety Mol subwecs
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Incidence in Controlled Trials
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TABLE 2: TREATMENT-EMERGENT ADVERSE EXPERIENCE INCIDENCE IN PLACEBO-
CONTROLLED

s urchorged. The MechonesT epionng he fndng s unknown MMM(PEWM'
* Imipramine y ¢ G EFFEXOR
mabcs of mipraming § ine. However, AUC and EFFEXOR Piocebo Placebe
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The Workplace Health, Safety and Compensation Commission (WHSCC)
IS NOW accepling applications for staff physicians for the Work Recovery
Program at the Workers' Rehabilitation Centre, situated in Saint John, New
Brunswick,

medical rehabilitation to assist clients in achieving their maximum
functional capability. The staff physician communicates and collaborates
with the other team members to develop and deliver a return-to-work
rehabilitative plan.

The successful candidate must be a graduate of an approved medical school
and meet licensing requirements, Experience on interdisciplinary teams
would be an asset. Proficiency in both official languages may be required
based on the requirements of the language profile.

Positions offer a competitive salary range with a complete benefit program
including funding of CME. The hours of work may be flexible including
full time, part time and contract,

The WHSCC is an cqual opportunity employer. Interested applicants can
submit their letter of application along with an updated curriculum vitae to:
Human Resource Officer
Workplace Health, Safety and
Compensation Commission
P.O. Box 160
Saint John, N B.

E2L 3X9 Fax: (506) 632-2235

——
DAL MED JOURNALVOL. 27 NO. 1

67

‘;




FOR AUTHORS

Dalhousie Medical Journal Instructions for Authors

The Dalhousie Medical Jouwrnal will consider manu-
scripts in English which deal with any aspect of mcdu{lm‘
including basic science, clinical medicine, surgery, medical
c'duc;ltit:n. medicolegal affairs, medical humanities and pub-
lic health. An accompanying cover letter signed by all au-
thors should state that the manuscript has not been published
by another journal, nor is it under consideration by another
journal.
Six (6) copies of the text, in addition to the original, are
required. A camera ready copy of all figures, line drawings
and graphs are required as well as six additional copies which
may be high quality photocopies. If asubmission is accepted
lh(."aulhur' should then make any changes requested by the
reviewers and submit a 3.5 inch disk containing two (2) cop-
ies of the manuscript: one copy should be in MS Word 6.0,
Wordperfect 6.1 or MS Word for MaclIntosh 6.0 (or earlier
versions), and the other copy should be in Rich Text Format
(RTF). References should be listed at the end of the paper
and end-note functions should not be used.

Manuscripts should be printed on standard 22x28 ¢m
(letter-sized) paper. Submissions should be 3000 words (ap-
proximately 15 pages double spaced) or less. This word limit
does not include references or figures. Longer submissions
may be considered with prior permission from the Associate
Editor-Reviews and the Editor-in-Chief. Pages should be num-
bered consecutively.

Title page: The title page must include the following infor-
mation: 1) authors’ full names, degrees and affiliations 2)
author biographies 3) mailing address 4) e-mail address 5)
phone number (home and work). The following information
should be included if applicable: 1) pager number 2) Tupper
Box # 3) fax number 4) Year in educational program. To fa-
cilitate the anonymous peer review process, the title page
should be the only page containing the authors names.

Abstract: The abstract should appear on the second page
and should be no longer than 250 words, It should state the
purpose of the paper, basic procedures. main findings and the
principal conclusions, :

Text, Acknowledgements: These should conform to the tn;.
Jorm requirements for many Scripts submitted to biomedical
Journals (CMAJ 1994:150:147-154 ). These are on reserve in
Dalhousie University's Kellogg Library under reserve call
#971.

References: References are (o be numbered in the order they
appear in the text. The reference section should be located
after the acknowledgements ar the end of the tex;. following
the sample formats given below, Complete information shoyld

be given for each reference, including titles of journal ary-
cles, names of all authors and editors, and inclusiye pagina-

tion.

Journal article

. Johansson E, Aspirisi T. Missing cruciate ligament in con-
genital short femur. J Bone Joint Surg 1983;65A(8):1109-
1115.

Chapter in book

2. Hahn JF, Mason L. Low back pain in children. In: Hardy
Rw Ir, ed. Lumbar disc disease. New York: Raven l’rt:\.;
1982:217-28. (Seminars in neurological surgery).

Book

3. Katz J. Common orthopedic problems in pediarric prac-
tice. New York: Raven Press, 1981:125-7.

Tables: Tables should be numbered in the order in which
they are referred to in the text. Each should have a brief title.
Column headings and descriptive matter in tables should be
brief.

Figures: Each figure should be planned to fit into either one
or two columns of text, Photographs and illustrations must
be black and white and of good quality. Figures should be
numbered in the order in which they are referred to in the
text. Labelling should be limited to the essential components
of a figure. Figure captions should be typed on a separate
page at the end of the manuscript. Electronic copies of pho-
tographs and illustrations are preferred in TIFF or PICT for-
mat (resolution must be 600 dpi), and in separate files. MS
PowerPoint (97 or earlier versions) is also acceptable. Atten-
tion should be given to pe certain the graphics have adequate
resolution.

Drug Names: Both nonproprietary (generic) and trade names
should be given for al] drugs mentioned in the text.

Submission: Send manuscripts to:
Associate Editor, Reviews
Dalhousie Medical Journal, Box 398
Sir Charles Tupper Medical Building
Dalhousie University, Halifax
Nova Scotia, Canada
B3H 4H7

Manuscripts can also be dropped into the DMJ dropslot in the
door to room 21-B§ (DMSS storage room) in the Sir Charles
Tupper Building (Link), Dalhousie University.
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